TE20W4 (2.0 Ton/ 4400 Lbs)
TE25W4 (2.5 Ton/ 5500 Lbs)

@.
¥ PARTS MANUAL

TE 2.0-2.5t Battery Counter-Balanced Forklift

TITAN

—FORKLIFTS-—




FOREWORD

1. This parts list is applied to the TITAN TE20W4 and TE25W4 forklift trucks. It is intended for users to
identify the name, number, and quantity of the parts replaced or repaired and to order them from the suppliers

works.

2. When ordering parts, it is necessary to state the model of the forklift truck, its date of manufacture and

according to this Part List, to state the whole number, the whole name, and quantity.
3. Among the models of the forklifts truck:

Controller Type : CURTIS AC(C2), CURTIS (C3), CURTIS SE AC(C4),
CURTIS SE(C5), INMOTION AC(I1), INMOTION(12), SONGZHENG(SZ1)

Weight Series : Code : 20, 25
Ton : 2t, 2.5t

TE: Battery Counter-Balanced Weight Forklift

4. If there is any change, we will not notify.

Note: ex-a: Special parts made for the forklift trucks exported to US and Canada.

EX-B: Parts made for cornrnon forklift trucks markets.



INDEX

1. DRIVING SYSTEM

Reduction Assembly 1-01 Controller Assembly TE 20/25-C4 218
Differential 1-02 Controller Assembly TE 20/25-C5 2-19
Drive Axle 1-03 Battery Assembly 2-20
Wheel Brake 1-04
Diving Wheel Assembly 105
Double Driving Wheel Assembly 1-06 Steering Control 3-01
Steering Axle 3-02
Diagram TE20/25-C2/C4 2-01 Steering Wheel 3-04
Diagram TE20/25-C3/C5 2-02
Diagram TE202511 203
Diagram TE20/25-12 2-04 Frame & Counter Weight 4-01
Diagram TE20/25-SZ1 2-05 Hood, Floor Board & Seat 4-02
Vehicle Harness Diagram TE20/25-C2 2-06 Head Guard 4-03
Vehicle Harness Diagram TE20/25-C3 2-07
Vehicle Harness Diagram TE20/25-I1 2-08
Vehicle Harness Diagram TE20/25-12 2-09 Oil Tank 5-01
Vehicle Harness Diagram TE20/25-SZ1 2-10 Valve Control (2-Throw) 5-02
Hand Brake Switch 2-11 Valve Control (3-Throw) 5-03
Battery Socket Assembly 212 Valve Control (4-Throw) 5-04
Controller Assembly TE 20/25-C2 213 Hydraulic Pipeline (EX-B) 5-05
Controller Assembly TE 20/25-C3 214 Hydraulic Pipeline (EX-A) 5-06
Controller Assembly TE 20/25-SZ1 2-15
Controller Assembly TE 20/25-I1 2-16

Controller Assembly TE 20/25-12 217 2




6. BRAKE SYSTEM

Brake Control Unit _ 601
Brake Lever - 602
Hydraulic System Mast (Normal Mast KM) 7-01
Hydraulic System Mask (Full Free 2-Stage Mast KZM) ____ 7-02
Hydraulic System Mask (Full Free 3-Stage Mast KZM) __ 7-03
Fork 7-04
Lift Bracket Normal Mast 7-05
Lift Bracket (Free Full 2-Stage Mast) 7-06
Lift Bracket (Free Full 3-Stage Mast) - 707
Mast (Normal Mast KM) 707
Mast (Full Free 2-Stage Mast KZM) 7-08
Mast (Full Free 3-Stage Mast KZM) - T-09
Lift Cylinder (Normal Mast KM) 710
Front Lift Cylinder (Full Free 2-Stage Mast KZM) !
Front Lift Cylinder (Full Free 3-Stage Mast KZM) ___ 7-12
Rear Lift Cylinder (Full Free 2-Stage Mast KZM) 713
Rear Lift Cylinder (Full Free 3-Stage Mast KZM) _____ 714

Tilt Cylinder - 715

Decal 8-01




1- DRIVING SYSTEM 01- Reduction Assembly

No. Part No. Description Qty Remark
1 GB/T5783 M10x25 Bolt 4
2 GB/T93 10 Washer,lock 18
3 A25G5-00106 Cap 1
4 A25G5-00107 Shim 4
5 GB/T1235 75x3.1 O-ring 1
6 A25G5-00101 Case 1
7 A25G5-00108 Seal cover 1
8 GB/T276 6210 Deep Groove Ball Bearing 1
9 GB/T276 6207 Deep Groove Ball Bearing 3
10 GB/T3452.1 30x2.65 O-ring 2
11 A25G5-00102 Input Shaft 1
12 GB/T276 6209 Deep Groove Ball Bearing 1
13 A25G5-00109 Shim 3/4
14 A25G5-00110 Shim 3/4
15 A25G5-00111 Box cover Bolt 12
16 GB/T5783 M10x16 Bolt 2
17 A25G5-00112 Stopper 1
18 A25G5-00103 Cap 1
19 A25G5-00104 Packing 1
20 A25G5-00113 Shaft 1
21 A25G5-00105 Gear 1
22 A25G5-00114 Shaft,pinion 1
23 GB/T297 32207 Tapered Roller Bearing 2
24 GB/T5783 M12x1.25x 40 Bolt 12
4 25 GB/T93 12 Washer, lock 12



Kevin



No. Part No. Description Qty.| Remark
26 A30A5-02001 Sealing Rubber Gasket 1

27 GB/T119.1 B10x20 Pin 1

28 GB/T5785 M14x1.5x180x40 Bolt 5

29 GB/T93 14 Washer, lock 5

30 GB/T97. 1 14 Washer 5

31 GB/T5785 M16x1.5x75x40 Bolt 1

32 GB/T97. 1 16 Washer, lock 1

34 GB/T97.1 16 Washer 2

35 GB/T6171 M16x1.5 Nut 1




1- DRIVING SYSTEM 02- Differential

No. Part No. Description Qty. Remark
1 A25G5-00115 Differential Case (Left) 1
14 2 A25G5-00116 Seat, bearing 2
3 A25G5-00117 Bolt 4
4 A25G5-00118 Plate, lock 4
5 A25G5-00119 Side Gear 2
6 A25G5-00120 Shaft, pinion I 1
7 A25G5-00121 Shim 1/3X2
8 A25G5-00122 Shaft, pinion U 1
9 A25G5-00123 Planet gear 4
10 A25G5-00124 Differential Case (Right) 1
11 A25G5-00125 Gear ring 1
12 A25G5-00126 Bolt 16
13 A25G5-00127 Plate, lock 8
14 A25G5-00128 Bolt 12
15 A25G5-00129 Locking Gasket 6
16 GB/T119.1 6x30 Pin 1
17 GB/T6171 M10x1.25 Nut 28
18 GB/T276 6213 Deep Groove Ball Bearing 2
19 A25G5-00130 Thrust Washer 4
6




1- DRIVING SYSTEM 03- Drive Axle

No. Part No. Description Qty. Remark
1 A25G5-00201 Housing, axle 1

2 A30A5-02111 100x72x16 Retainer, oil seal 2

3 GB/T9877.1 Sd100x125x12 Seal, oil 2

4 A30A5-02119 111x72.5x1 Oil Retaining Ring 2

5 A30A5-02120 125x119x7.5 Washer 2

6 GB/T307 30214 Bearing 2

7 A30A5-02121 D10x30 Pin 1

8 A20A5-02101 Drum, brake 2 Single tire selection
- A25G5-00301 Drum, brake 2 Twin tire selection
9 A20A5-02102 Hub, front 2 Single tire selection
- A25G5-00302 Hub, front 2 Twin tire selection
10 GB/T307.1-2005 Seal, oil ass'y 2

11 A30A5-02105 Pad 2

12 GB/T810 M60x2 Nut 4

13 GB/T858 60 Washer 2

14 A25G5-00202 Shaft, drive 2

15 A30A5-02107 Half Shaft Pad 2

16 A30A5-02104 Half Shaft Bolt 24

17 A30A5-02113 Breather, air 1

18 A30A5-02114 Plug 3

19 A30A5-02115 M14x1.5x30 Bolt 12

20 A30A5-02116 M14x1.5x38 Bolt 4

21 GB/T6171 M20x1.5 Nut 12

22 A20A5-02108 Hub Bolt 12

23 A20A5-02109 Hub Nut 12

24 A20A5-02800 Wheel Brake Ass'y 1

25 A25G5-00303 Column Nut 12 Twin tire selection
26 A25G5-00304 Twin Ball Nut 12 Twin tire selection

7 27 A25G5-00305 Hub Bolt 12 Twin tire selection



Kevin


Kevin



1- DRIVING SYSTEM

04- Wheel Brake

No. Part No. Description Qty Remark
A A20A5-0280 Wheel brake ass'y (Left) 1
A20A5-02800 Wheel brake ass'y (Right) 1
1 A20A5-02913 Back plate ass'y 1 Eg‘f‘t“gegéﬁltypes
2 A20A5-02914 Clearance adjuster 1 I%Zgrgertlggilthrea ds
3 A20A5-02911 Brake shoe 2
4 A30A5-02931 Elastic Gasket 1
5 A20A5-02929 Lever Brake (Left) 1
6 | A20A5-02922 Spring return 2 Ezglfggéﬁltypes
7 A20A5-02921 Plate, shoe guide 1
8 A20A5-02923 Stopper, pole lever 1
9 A20A5-02924 Spring return 1
10 A20A5-02927 Strut (Left) 1
11 A20A5-02928 Compres Spring 1
12 | A20A5-02915 Lever pole (Left) 1 Emertiréﬁltypes
13 A20A5-02917 Cup, shoe hold down 3
14 A20A5-02920 Spring 1
15 A20A5-02926 Cup, shoe hold down 4
16 A20A5-02918 Spring 4
17 A20A5-02925 Cup, shoe hold down 1
18 A20A5-02916 Pin, shoe hold down 4
19 A20A5-02930 Pin, lever 1
8 20 A30A5-02932 Snap, ring, pin axle 1




No. Part No. Description Qty. Remark
21 A30A5-02919 Plug, rubber 1
22 A20A5-02933 Cable (Left) 1
A20A5-02934 Cable (Right) 1
23 GB/T5783 M8x16 Bolt 2
24 GB/T93 8 Washer, lock 2
B A20A5-02900 Wheel cylinder ass'y 1 Isdg’rtlrgcertiréﬁltypes
25 | A20A5-02901 Cylinder 1 Eglf?lgertiréﬁltypes
26 A20A5-02905 Cover, dust 2
27 A20A5-02906 Cylinder Piston Rod 2
28 A20A5-02902 Cylinder Piston 2
29 A20A5-02903 Cup, piston 2
30 A20A5-02904 Cylinder Spring 1
31 A30A5-02907 Cylinder Pump Oil Plug 1
32 A30A5-02909 Screw, bleeder 1
33 A30A5-02910 Cap, screw 1
34 A20A5-02908 Shroud 1




1- DRIVING SYSTEM 05- Driving Wheel Assembly

No. Part No. Description Qty.| Remark
1 A20A5-01001 Rim,outside 2
2 A20A5-01002 Rim,inside 2
3 GB/T93 16 Washer,lock 12
4 GB/T6171 M16xL5 Nut 12
5 A20C5-00001 Wheel Bolt 12
6 GB/T2982 7.00-12-12PR Tyre 2

10




1- DRIVING SYSTEM

06- Double Driving Wheel Assembly

‘_'/.
//I/)‘,/

LT
7

/[

LLLL
rl/r{{’

(({ \

\5/

11

No. Part No. Description Qty. Remark
A A2515-00200 Wheel Rim ass'y (Inc. 2,4,5) 2
B A2515-00300 Wheel Rim ass'y (Inc. 3,4,5) 2
1 GB/T2982 7.00-12-12PR Tyre 4
2 A2515-00201 Rim outside 2
3 A2515-00301 Rim inside 2
4 A2515-00202 Lock ring 4
5 A2515-00203 Snap ring 4
6 A50A5-00700 Inflatable Takeover Pipe 2




1- DRIVING SYSTEM

07- Double Driving Wheel Assembly

v 26 1,41

14
4,5,6,7

8,9,10,11,12 13 28 15,16,17,18
24 37 25,2\6 19,20,21,22,23 29,30
fl v 5
I R = Q
10,11,39,40 i |
e RS |-
L 8
L, s =
| -t =
33,34,35,36,38,42 27 31,32

12

No. Part No. Description Qty. Remark

1 T160A2-40800 Tri-color tail lights 2

2 DT04G-LTD152 Warning Light 1

3 A15G2-40200 Front combined lamps 2

4 A15R2-60300 Hand Brake switch 1

5 GB/T5783 M5x35 Bolt 4

6 GB/T97.1 5 Washer 4

7 GB/T93 5 Washer, lock 4

8 A15T2-60200 Accelerator 1 TE20/25-C2/C3/C4/C5
B80A2-61100 Accelerator 1 TE20/25-11/12
A15DT2-60100 Accelerator 1 TE20/25-SZ1

9 GB/T5783 M8x25 Bolt 2

10 GB/T97.1 8 Washer 3

11 GB/T93 8 Washer,lock 3

12 GB/T6170 M8 Nut 2

13 DT05G-JK205A Foot Brake Light Switch 1

14 A80A2-60100 Combination switch 1

15 A25K2-10100 Controller unit 1 TE20/25-C2
A25R2-10200 Controller unit 1 TE20/25-C3
A25AA2-10100 Controller unit 1 TE20/25-SZ1
A25T2-10100 Controller unit 1 TE20/25-11
A25U2-10100 Controller unit 1 TE20/25-12
A25BT2-10100 Controller unit 1 TE20/25-C4
A25BU2-10100 Controller unit 1 TE20/25-C5

16 GB/T5783 M10x30 Bolt 4

17 GB/T97.1 10 Washer 4

18 GB/T93 10 Washe, lock 4




® ° 1,41

14
4,5,6,7

10,11,39,40

g
8,9,10,11,12 13 28 15,16,17,18
24 37 25,26 19,20,21,22,23 29,30
ad\ /
7/ »
— Q
b T l =S
--( %) == o
QS
ST =
e
33,34,35,36,38,42 27 31,32

13

No. Part No. Description Qty. Remark

19 A15R2-60201 Lifting switch 1 2-Piece Valve Selection
A15R2-60200 Lifting switch 1 3-Piece Valve Selection
A15R2-60900 Lifting switch 1 4-Piece Valve Selection

20 GB/T5783 M4x35 Bolt 4 2-Piece Valve Selection
GB/T5783 M4x35 Bolt 6 3-Piece Valve Selection
GB/T5783 M4x35 Bolt 8 4-Piece Valve Selection

21 GB/T97.1 4 Washer 4 2-Piece Valve Selection
GB/T97.1 4 Washer 6 3-Piece Valve Selection
GB/T97.1 4 Washer 8 4-Piece Valve Selection

22 GB/T93 4 Washer, lock 4 2-Piece Valve Selection
GB/T93 4 Washer, lock 6 3-Piece Valve Selection
GB/T93 4 Washer, lock 8 4-Piece Valve Selection

23 GB/T6170 M4 Nut 4 2-Piece Valve Selection
GB/T6170 M4 Nut 6 3-Piece Valve Selection
GB/T6170 M4 Nut 8 4-Piece Valve Selection

24 A15T2-70100 Meter ass'y 1 TE20/25-C2/C3/C4/C5
A15AT2-70100 Meter ass'y 1 TE20/25-11/12
A15DT2-70100 Meter ass'y 1 TE20/25-SZ1

25 DT08G-HPQ11 Traction motor 1

26 A25K2-80400 Traction Motor Connecting cable 1 TE20/25-SZ1/C2/C4
A25R2-80400 Traction Motor Connecting cable 1 TE20/25-C3/C5
A25T2-80400 Connecting cables 1 TE20/25-11
A25T2-80300 Connecting cables 1 TE20/25-12

27 A25K2-80600 Battery socket ass'y 1 TE20/25-SZ1/C2/C4

A25R2-80300
A25T2-80600
A25T2-80200

Battery socket ass'y
Battery socket ass'y

Battery socket ass'y

TE20/25-C3/C5
TE20/25-11
TE20/25-12




14
4,5,6,7

e I

0|

8,9,10,11,12 13

24 37 25,26

ANV

1,41

2% 15,16,17,18

19,20,21,22,23 29,30

10,11,39,40
~

/

R =% :
b T l —4 S
i ~( ;\\)) = o
[ 3
-, 7 =
- ez
33,34,35,36,38,42 27 31,32

14

No. Part No. Description Qty. Remark

28 A25G2-20300 Battery 1 2T 560Ah
A25G2-20200 Battery 1 26T 630Ah

29 A15R2-60500 Emergency switch 1

30 A15R2-60501 Emergency Stop switch sign 1

31 DT08G-HPBS.6 Pump motor 1 TE20Z25-C2/C4/11/SZ1
A2512-30200 Pump motor 1 TE20/25-C3/C5/12

32 A25K2-80500 Pump Motor Connecting cables 1 TE20/25-C2/C4/SZ1
A25T2-80500 Pump Motor Connecting cables 1 TE20/25-11

33 A15V2-10300 DC Switch, Isolated Converter 1

34 A15G2-00210 Fuse box 1

35 DT09G-SG253 Flasher unit 1

36 A50C2-60400 Reversing buzzer 1

37 A15R2-60400 Key switch 1

38 A25K2-80700 Vehicle harness 1 TE20/25-C2/C4
A25R2-80500 Vehicle harness 1 TE20/25C3/C5
A25T2-80100 Vehicle harness 1 TE20/25-11
A25U2-80100 Vehicle harness 1 TE20/25-12
A25AA2-80100 Vehicle harness 1 TE20/25-SZ1

39 A15T2-60300 Horn Speaker filter 1

40 DT09G-DL224ED Horn 1

41 A35K2-81000 Taillight Adapter Cable 1

42 T160A2-80800 Five core relay 1



Kevin



2- ELECTRICAL SYSTEM 01- Diagram TE20/25-C2/C4

Switch s
] Lifting Speed Sensor - Stop oy . uﬂ
P1ﬁ;a?1] pSwich, Fuse] KeySwitch| B . Fuse Box
- 1 1 — .
Rise .~ Lift jz-:1 CANL J2-3§—"% —-m._ = = oc. [FUSE! 100
CANH J2-23-72- bc FUSE 48| Converar FUSE! 100
Tit 7 Tit P J2-10 w w Comes w Insurance qgA, - pe-De - FUSE! 50
Sdeshit s u gy . viV [
r
Spare Sparepi3 J2-33 - S U u AC Motor
{E:i:mm) P7 . & Light
- /0 GROUND  J2-7 w o L - 3501 Switch
i i PHASER J2-32— % ﬁ §§ ] 3501 Instrument Display
22 P8 _1j> 28 TX P31 s 28 Position Encoder B Headlamp _
e PHASEA J2-3 w S5 1% Relay — Reversing Hom Relay
Gw 2 12-29 RX P26 + 2 Bt TR
ot oy +5y  J2-2 w [ e
22 b7 IOGROND L B L3 el
X p—
P28 THRUSTER Gy te . Jpod— ] i v
& — ] LTt
F_12-7 10 GROUND 1 | || | T ] Horn Switch
MotorTempe:ratwe on ®Wsm|l‘lﬂl.&1‘lp _— USB
S0 1 - i | Reversing Buzzer
i KSI Reversing Buzzer,
i J1-13 Switch Usb Charging Port
Fibia Foward 221, COIL RETURN ‘ES 2W1 3 -
w
Back Reverse T34 g
=~ 1-33 DRIVER1 J1-6 §n_ Fusq)smﬁ 1 ®Vﬂdth Lamp,
Han\:ﬂﬂbrake Hand Brake SWitCFITJ.l_ﬁ J1-2 Signal Left Wiper g‘;"ﬂ"mﬁm
—uiih s 2 Left
O Headlamp _® Headlamp Flasher
Seat Switch , ,SeatSwitch 18}, o 5 o i o \‘ DC-
+ "T'@"'ﬁi&'ﬁ'ﬁ
Traction Controller W w 300A 1 !
By 1125 412V v T e = Qe
9 T28 \' H
(E;T Mot g; i 128 TX U u B+ _::@'_EE?;;_E_{_T_.' p | g Turn Signal Switch
B 11-29 RX R
s o = mp
N 17 IOGROND 6 Grounp a7 T 48v | tet | (R srarren
32 o 85 = Taillamp
™ 1.8 THERMISTER ~ PHASEB J132 W gg T — Qe
PHASEA u13t————f} 5§ [Posiion Encoder|
g
T 417 1/0 GROUND oy sz |+ 2 o
& [ ] Motor Temperature Sensor B 1®ﬁmnum
<)
g" i 1-16 EWIPER CANTERMH J1-21 | i Signal Riant itch
u THRCTTH CANTERML J1-34—2 Taikamp Eifi Loy ek
= Throttle _ T3 Reversina Lgmp
8 CANH J1-23 -
< |_M3 T4 j1-24 PEDAL SWITCH CANL J1-35 || Braks Lamp!
oC

15



2- ELECTRICAL SYSTEM 02- Diagram TE20/25-C3/C5

Em’g&"& Stop Key Switch Power Sﬂy
KSI ; = P FUSH‘ K? Switch B
Connect Ss:gt SwitchT9  P1 121 _*‘TL__-_ 1 f 1DAI i o FUSE! 40a
_____ | = | —
: _~Tterlock P5_{ |, DC FUSE qay | Soiatien. FUSE! 40a
T0A DC-DC
7 Lt P7 2.7 i P6 |D_C- 24V FUSE| 504
7 Tt _P8 g J2-111-B1 |
Shift P9 ME M8 MT
-~ J2.9 M- B+ Light
Pump Controller -1 Switch
S4 3501 Displa
@ " - J34 415y . T8 | 4y 350 Instument pay Hoadiamp
Serialport | 29 133 TX 3. T3 Relay —t Reversing Hom Rel
4-pin Molex g 4 B Ly ,@-g * s B4 a2 | . o
ok 25 [ =g ——
g $2_1 132 GROUNDE) = < 4 o _.@L et |
g orn o207 _Homy
——gea—i9210 B- A C - . ng_f o
L Bt o e ==
Al Warning
~E SIS 1 ®Ravsrsing Buzzér | Reversing Buzzer tsa
COIL RETURN a3 ! rrrr | | .-.-zZReversingBuzzer |Reversing Buzzer | | | =} = |
h ForwardT2] 422 < Switch Usb Charging
ReverseT3} = 2 | | 1 ~ ~Port_
s ] o1 a1 L R N I == . —
1 J1-11 J1-3 1 ®m l_;-:'l____.
Left per
Headlamg —® Sera Lt Connection Port
itch T9 Flasher
./Smt Switch J19 FUSE
B+ Mo \‘ DC
300A
T25 w w
i J1-25 +12v L .
(#S;;NM%OI:J' } gg | T2 | 08T Traction Controller v v . i a?iﬁ:mp _®sumn Right :
[ T29 U AC Motor + —(S) i .
[} = L% Headlamp | i Tum Signal
gg - J1-29 RX u el Py o
Motor e J1-7 |/0 GROUND T7 - = @V_\ﬂdﬂl Lamp
T o loGROUND  J1-7 1/ 8 48V l it
an;g:rsir = T8 PHASER  J1-32— 1% o B3 E = Tailamp _®m
J1-8 THERMISTER T e w u“fg i T _®
7 PHASEA  J1-31 il 5 Hrebes L
. J1-7 VO GROUND JEYRN o7 S U R
g [ 1 B R
I+ 16 T Width Lamo
i J-16TROMLEWPER  CANTERMH 124
u Throttle CANTERML J1-34] .n".‘ﬂl ht Signal Fght Brake Lamp Switch
§ I_ T4 CANH J1-23 = _®mmump
M3 J1-24 PEDAL SWITCH CANL J1-35 T35 @
L5 _Breke Lamp
DC-

16



2- ELECTRICAL SYSTEM 03- Diagram TE20/25-I1

e — e b
E-—Fawaov 24V :

e — _-n_ — . DCconverTe
Switeh T28 r,'nmm_ﬂ...K&Lmswuﬂ 12 nl

Interlock Switch
— ™ g

® TL
Main Contactor

Drain 9 |_B- bC-
Forward Switches ™9 | gz ]
BackiSwitch 8| o | 155 Ly DC-
ZR6A —! i3 Dranll—m—
6ATD o 4 Lower Solenoid Valve &8
HandhraknJ Switch | 7 ] 7 HomSwitch |°
Lift Enable Switch mjl Di6 ok —e
_m.‘ D8 sy 3 _ s
: TR . Lifting
Side Shift T35 | g oy b Speed . b
Toal ey 12 | DitD Sensor Headlight Relay ’
4 GND |R_EweE SW_II‘CH B

Precharge Resistor 1

— B+¢ or L
= TRACTION .5 12 |7
: 120 o5V
mmmﬁu.{, W -
MOTOR —

ITI
4
Emergency Stop
Switch

o

Light Switch

==
- % s = V¢ l | I I | FlashE ] i
T= |E - o L1 | [GND] | 6
LA I W o 7
i a7 W= |
B- . ! | Molex 5559-2P |
PEegszes |
JCp LG : — :
I B-[ A
b T | ] | ¢ 1
PUMP U ‘ | | |:, |
MOTOR | %aﬂsf | Molex 5559-4P |
& -
BoHE ol | |
I [4] W can wo 22 T =
I a{ | I I
igfizs | |l v-gpv| | =
—E-Lgm | Smart console | b o sush
- 1 b
ETREN vi I_xsz_
I SMART DISPLAY ‘5 o
Y7 CAN-L
| RRIRRIR®R ol -
| VP e



2- ELECTRICAL SYSTEM 04- Diagram TE20/25-12

?i | CONVERTER ‘:_E il
T8 | | | |

e 506 - K. e i our | :i’

»— wcn T2 it Drain 1 ; b L8V/80V |B- DC-
Forward Switeh = T | g Main Contactor L —_——

Back Switchy - 1B | ) Dra'n]] 125 PP oV = DC- <8’»’\.'surning Light 2%

p — LN Lower Solenoid Valve
Handbrake :twilch | | |“ e —I
DC- .

5
ch

] Horn Switch
-~

iy

Precharge Resistor | I P!

— i

! Speakers "
Reverse Switch
— Pedal Switch ' /
131 =3 Headlight Relay EE)
[ ]
T20 a5y |
e, 5
ﬁ( ] DC- E '_J[;s 3
1 oot —_—— —Smat—, ) Light Switch
i p Light 34
CANL

e =] Heed x5 | [

4 Flasher
| L) oc-

-
I
|
| FRONT M
| -y =®__fi’”gT3a=
; : I DC- | Head 3% |
| e |
o |E6
15 [l o | ﬁ
. -. : Tl
4 | | il
3 | 3% 1]
o
= I
o
(-]
==
LO
o
ol e
o
o
° SLFi“r;aitEI d Limi
: Erake QJ:I;? Spi?armlm“
Q ¥ - Switch P A\
B 47 DC-

_BATT I;‘J_ - _]M_IKSI 0C- Buzzer
ZHINENGDISPLAY | ll "
| PRERRE® WM
L 348 (CANGND

18



2- ELECTRICAL SYSTEM 05- Diagram TE20/25-SZ1

4] Lifting Speed Sensor Key Switch Power Supply
Emergency Stop Switch — T
o e ke Key Switch B[
(2.1 KSI  fow v i - P F.E.-! ey Swite -t || ‘ B
s oL s i oo | T,
5 PB i . | —
| el ) l CANH 12-23] nc (EUSE WV | Dostopf | | A 1
— -0 W = o — |eA
' v 108 | o | | ruse |
" shitt_pn_| i [ v oC- J&ﬁm
[H" Pump Control ler v | i ) |_|___ —
/ Spare P12 ! 12-12 ABV/350A U I
P13 — e
J2-13 COIL RETURN |_ BB BN 1
| 1/0 GROUND J2-7 —"——1\, — B |5 | Light Switch
Down Safety | o 8. : I
Pratection ps PHASE B J2-32 o 22 Pasition Encader B |, Instrument Display
x J2-5 DRIVER 2 PHASE A J2-31 £l = 93 b6 | |Hmdlmp Relay
Wy - w25 W2 I_ e Reversing Horn Relay
=0 P8 |
2& J2-8 fHEﬁI‘ISTER ‘_5\]12_25 P2 LI-:I = I_ J_]"_l ________ _I
3¢ o | ! : Fygpll - [l
o 1 {127 1/0 GROUND 5l — (S '
g= - oy (= 1
o | | Horn Switch =il
Moter Temperature B+ ‘ | | o
Sensar L ___________ J L=
——————————— Warning Lamp [ ]
Forward ml_ KS 11_|-| - _®_ Reversing Buzzer Reversing Buzzer _USB_ ]
{3122 i_ 7 -: awiren Usb Charging Part
4 Reverse 1l COLL RETURN 1-13 Ry - ———
= 17 | Main
Hand Brake Switch T11) -1 FUSE ¢ 300A — —
i DRIVER 1 J1-g |18 Ll Wiper Connection Port
p Seat Switch nl )1-9 I i Headlamp Flasher 4 ;
| DC-
T e P BT s I \ 3
Serial port gg 181,173 (AN H Traction Control ler W W ‘
floph el 211 B 35 CANL v Right SV K
82 n Mm V Headlamp
g% T 17 o crowd i v B+ Iy lg 1] ruen signat
[ | L f — Switch
Motor Temperature L
Sunsor % | /0 RouND 317 L— T T r I Left
@, =
—: 11-8 THERMISTER PHASE B J1-32 - “%% = Taillamp
n 3 = 28
PHASE A n-31
) I— 1/0 GROUND i I.I;l éﬁ
& ] | W5V 26—,
L
= [+ | Width lep]
& |y 16 mornie por weem £ f o i :
z Throttle | CANH J1-23 Right gnal Right] ]
o = I I Taillamp e —= Brake Lamp Switch
e | 1 Ty 124 PEDAL SWITCH WL s-3s) eversig Lunp i
L L Brake Lampy
-

19



2- ELECTRICAL SYSTEM 06- Vehicle Harness Diagram TE20/25-C2

ENKBLT T Y
il
TS

e




{1
5%

YTITIYYY

L]
9[.'1[! .lIEﬂ

07- Vehicle Harness Diagram TE20/25-C3

=
LU
-
(72
>=
hn
-l
<
)
14
-
O
LU
-l
LU
2—



2- ELECTRICAL SYSTEM 08- Vehicle Harness Diagram TE20/25-11

Connect to right .
. orgeh[hﬁtad Connect to 0( Converter
SMART DISPLAY QTSa-I;A%U J5-3.20 k2 . Gomecigw
AMP-23pin JS-2-20 [1_J] 2-Core PlugAH? eve;;r‘nzgizuumr Pump Connector
~ TN/ AMP-23Pin
(L1 T T 1113 ot 1 )
JS-2-10 : 7
g - ,_f = R Main Control
C ct to —
e || W LLOP o oo ) e
DJ271-1, 50 T 0 DJ30MIA-4-2195x2
B s A
1
Bl 50 0J431-88
B-

50 50 Diode Connector
ingLianp 300 750

JS e 6—10 Connect to Accelerator Co?:”::,‘.l the
Cuﬂn;vciﬁg Light [11612-2.}:0{:»\
DJT0N-2-1
——— n
m Qb
__ Pmometr 100 S50
et hand Brake Switch 0.
J5-6-20 J5-3-10 ] =i 1o 0520%1-&;“9 i
et = 50 ptoz-2-21 100 DJ3011A-4-2195
Irection swil [
n_! Se::rg?vs'ltch = “Bd Warni?'| Light '_y
g e Y Prsciony, |
D30HA-£-1195 i o
S Mo SE0-4

TRB Ry _—*

15-2-20 0 B DI-AMS  pjotA4-195 ¢ quv )
Connect to SV1.725-45 DI30TA-4-2195x5 ~ELIGINRRLAY,
Power Down i iz
Emergﬁg Stop Rear Overhead Guard
Connect the Left Front DitL6A
Overhead Guard Lriggt JS-4-20 Ak L 15
I v =
1S-4-10 B ' Right Headlight E 1o DA
Wiring Harmess 5X50 ji] DI30MIA-4-2195
DidL4A
DJ!lﬂlr&-_ﬂﬁ
. L=k
55-4-10 - =S
1
enteadiont o NES s

22



2- ELECTRICAL SYSTEM 09- Vehicle Harness Diagram TE20/25-12

Connect to right
front overhead

guard light Molex 5195-9
DISPLAY J5—-4-20 P Molex 51941
AMP—23pin Halex 5195-8 Red Insert AMP—35pin
- 2 e 5B DEIVE 2 P T
T4
s EEIOOOONOE0O 5pe 10120 D175
Diode Connectors Malex 5195-1 3| N7n8{9P0[21 |2
Connect to JS5-2-20 oles 56547 % 11456l 7[8] [1id [t
Instrument =07 | Reserie Power
60
Malex 5195-3
DJ221-4A%6 9 60
DJ30T1A-4-2195% GorrmetAdprogemmen
Connecto to
Rear Overhead 13 900 Nolee 5253-4P
Guard Light 11" = \>L = 1
24022144 1600 Connect to II et L e
Connect to DI211-4a12 5 Reversing Buzzef T
Speaker Swi i, ﬁ NI
|
n / :
Diode Ci tol
Connect the L.arge‘\‘ 6113[12 A w I iode Connector
and Small Light (| 4] 9110 . Dicde Cc;:nnecmrs ‘ :
Connect seat switch 1400 Ty oS |
15-6-10 DJ7021-2-21 ]
14 420 75 wmst-es-2
Connect the L = CRLGGIN RELAY
sty S-4-10 | :
50 ! HFv-124G-Dc24v |
2042214 % i —— 3
C?nnect brake
200 ight switch 300 100 100 [/
lECJ PC1 | PC2
200 1
50 2 JS-3-10
= X Connect to
Ul o 50/ \ 50 100 DX Rising Potentiometer
JS-3-10 Ll ] =
hand Brake Switch 16 T26
| 7 DC- 15-2-90 2820801
ob3 18 st 0 e
Red Insert Buzzer 262083-1  Tragtion Motor Connect to
Connect Speaker f] 520 J5-4-20 Decending
0 Filter m@g Connectto  Solenoid Valve
Connect the Left Front Lifting Switch

Qverhead Guard Du211-4A
D301 1A-4-1195

. I
i n) 1050 ==
Left Headlight "
“9 IL Wiring ?—laanlgss 5x50 9
DaZ21-4a%
JS—4—10 D301 1A-4-2185%
D211-44
an DO ~4-1165
OG- 1t b 1050 ﬁ -
) 5= 1
\245) Right Headlight SE 1
15-4-10 Wiring Hamess 5x50 ]
D301 1A—4-2195%

23



2- ELECTRICAL SYSTEM 10- Vehicle Harness Diagram TE20/25-SZ1

@
clclo) oy |
MM _— ; ? 1 IEFFFFFEFEEFE
L [ - m]




2- ELECTRICAL SYSTEM 11- Hand Brake Switch

(50
N/
No. | Part No. Description Qty.| Remark
l I 1 Z-157Q22-B Micro distance switch 1
1
E% 2 DJ431-4B Connector 3
b 3 8 L=100 Black casing 1

4 QVR Soft wire (section= 0.85mm) 3

¢—
= / — 5 JS-3-20 Connector 1

100
w
B

JS-3-20 25




2- ELECTRICAL SYSTEM

12- Battery Socket Assembly

SB350

-’

/

Connect to electricity.
Control Assembly.

2

26

No. | Part No. Description Qty.| Remark

1 A25A2-00401 Connector 2

2 A25K2-80601 Electronic control positive negative connection line 1 TE20/25-C2/C4/SZ1
A25R2-80301 Electronic control positive negative connection line 1 TE20/25-C3/C5
A25T2-80601 Electronic control positive negative connection line 1 TE20/25-11
A25T2-80201 Electronic control positive negative connection line 1 TE20/25-12

3 QT50-10 10 Connector, Cold Press Terminal Block 1

4 QT50-8 8 Connector, Cold Press Terminal Block 1

5 A25K2-80901 Pipe Type Sheath 2

6 18-B+ 18x60 Plastic pipe 1

7 18-B- 18x60 Plastic pipe 1

8 YHHRD 50mm?, L = 2500 Cable 1 TE20/25-C2/C4/SZ1
YHHRD 50mm2?, L = 2700 Cable 1 TE20/25-C3/C5
YHHRD 50mm?, L = 2600 Cable 1 TE20/25-11/12

9 YHHRD 50mm?, L = 2400 Cable 1 TE20/25-C2/C4/SZ1
YHHRD 50mm?, L = 2300 Cable 1 TE20/25-C3/C5
YHHRD 50mm?, L = 2400 Cable 1 TE20/25-11/12



Kevin


Kevin


Kevin
Connect to electricity.
Control Assembly.


N
Q
L
N
~~
(=)
N
Ll
-
>
o)
(S
(<))
(7))
(7))
<
S
Q2
IS
| -
)
c
o]
&
™
-—

2- ELECTRICAL SYSTEM

=
—
m
2
>
m — — — — — — ~ — — — o~ ~ — —
c
Q 2
ﬂ 2
— -
(7 . 8 g 2
O ) 2 g &
(] > 5 T 2 4 E 8 2 2
v = =] Q =] 154 = I =
8 g s S 35 < =5 by
o A . . .
5 Q = s —_ 3 s 8 s 5 9 s 5]
|5} o 3 [5} < = ) o = R o
= < S o =] - 1] 2
e =& 2 o) s 8 0 o 3 5] < o) 3
= o 2 o 5 S ] 2 o © © ST -9
= 2 g =y g 3 2 3= =) =y 2 2 o o
Q < =] o 2] = o o) o = = o o
O m & O < FE M =2 O O ®m & O O
< (=) — [a\] [sa) < v o o~ o D (=) — [V} o
(o] S o o o S = S = S S — — — —
= = = A = T S
= S © o © ©o o o o o o ©o o o o
+ - - - - - - - - - - - - - -
N N N N N [}
& ¢ g9 ¢ ¢ g9 v g g9 g g g g g g
w) v wy wy w) wy v w) wy wy wy w) wy )
o a a a4 a4 g g a4 o & o o
< < < < < < < < < < < < < <
m <« — ~ en < 7o) =) ~ 0 =N = = N «@

27




2- ELECTRICAL SYSTEM 14- Controller Assembly TE 20/25-C3

No. Part No. Description Qty.| Remark
A A25R2-10200 Controller ass'y 1
1 A25R2-10101 Base plate 1
2 A25R2-10102 Copper bar 1
3 A25R2-10103 Pump controller 1
4 A25R2-10104 Copper bar 1
5 A25R2-10105 Fuse holder 1
6 A25R2-10106 Copper bar, ride fuse 1
7 A25R2-10107 Traction controller 1
8 A25R2-10108 Asm label 1
9 A25R2-10109 Copper bar, contactor to fuse 1
10 A25R2-10110 Copper bar, fuse 1
11 A25R2-10111 Main contactor 1
12 A25R2-10112 Bracket for contactor 2
13 A25R2-10113 Fuse holder 2
14 A25R2-10114 Copper bar, fuse 1
15 A25R2-10115 Fuse 2
28




2- ELECTRICAL SYSTEM

15- Controller Assembly TE 20/25-SZ1

29

No. Part No. Description Qty. | Remark
A A25AA2-10100 Controller ass'y 1
1 A25AA2-10101 Traction controller 1
2 A25AA2-10102 Pump controller 1
3 A25AA2-10103 Floor cooling 1
4 A25AA2-10104 B- Copper bar 1
5 A25AA2-10105 Main contactor 1
6 A25AA2-10106 Fuse 2
7 A25AA2-10107 B+ Copper bar 1




2- ELECTRICAL SYSTEM 16- Controller Assembly TE 20/25-11

No. Part No. Description Qty.| Remark
A A25T2-10100 Controller ass'y 1
1 A25T2-10101 Oil Pump controller 1
2 A25T2-10102 Traction controller 1
3 A25T2-10103 Floor cooling 1
4 A25T2-10104 Precharge resistor 1
5 A25T2-10105 Fuse 2
6 A25T2-10106 Copper bar 1
7 A25T2-10107 Main contactor 1
8 A25T2-10108 Relay 1
9 A25T2-10109 Flasher 1
10 A25T2-10109 Fuse box 1

30




2- ELECTRICAL SYSTEM 17- Controller Assembly TE 20/25-12

No. Part No. Description Qty.| Remark
A A25U2-10100 Controller ass'y 1
1 A25U2-10101 Pump controller 1
2 A25U2-10102 Traction controller 1
3 A25U2-10103 Floor cooling 1
4 A25U2-10104 Precharge resistor 1
5 A25U2-10105 Fuse 2
6 A25U2-10106 Copper bar 1
7 A25U2-10107 Main contactor 1
8 A25U2-10108 Relay 1
9 A2502-10109 Flasher 1
10 A25U2-10109 Fuse box 1
11 A25U2-10110 Copper bar 1

31




2- ELECTRICAL SYSTEM 18- Controller Assembly TE 20/25-C4

No. Part No. Description Qty.| Remark
A A25BT2-10100 Controller ass'y 1
1 A25BT2-10101 Base plate 1
2 A25BT2-10102 Pump controller 1
3 A25BT2-10103 Copper bar 1
4 A25BT2-10104 Asm label 1
5 A25BT2-10105 Traction controller 1
6 A25BT2-10106 Bracket for contactor 2
7 A25BT2-10107 Main contactor 1
8 A25BT2-10108 Copper bar, contactor to fuse 1
9 A25BT2-10109 Copper bar, ride fuse 1
10 A25BT2-10110 Fuse holder 2
11 A25BT2-10111 Fuse 2
12 A25BT2-10112 Copper bar, fuse 1
13 A25BT2-10113 Copper bar, fuse 1
32




2- ELECTRICAL SYSTEM 19- Controller Assembly TE 20/25-C5

No. Part No. Description Qty. Remark
A A25BU2-10100 Controller ass'y 1
1 A25BU2-10101 Base plate 1
2 A25BU2-10102 Copper bar 1
3 A25BU2-10102 Oil Pump controller 1
4 A25BU2-10103 Copper bar 1
5 A25BU2-10104 Fuse holder 1
6 A25BU2-10105 Copper bar, ride fuse 1
7 A25BU2-10106 Traction controller 1
8 A25BU2-10107 Asm label 1
9 A25BU2-10108 Copper bar, contactor to fose 1
10 A25BU2-1009 Copper bar, fuse 1
11 A25BU2-10110 Main contactor 1
12 A25BU2-10111 Bracket for contactor 2
13 A25BU2-10112 Fuse holder 2
14 A25BU2-10113 Copper bar, fuse 1
15 A25BU2-10114 Fuse 2

33




2- ELECTRICAL SYSTEM 20- Battery Assembly

1 No. Part No. Description Qty.| Remark
A A25G2-20300 Battery ass'y 1 2t standard
) - / i 1 A25G2-20200 Battery ass'y 1 2.5t standard
/'\
@ C D @ C D @ C D) @ C D @ (D) @ @ 1 A25G2-20110 Battery Box 1
2 7DB560 Battery Cell 1 2t standard
1

Battery Cell 2.5t standard

I§[er==Y o T==Yo Y=o ta=to ta=Te

Model: SB350

Length Length
of (=) Power of (+) Power
Cord:700mm Cord:900mm

34




3- STEERING SYSTEM 01- Steering Control

No. Part No. Description Qty.| Remark
1 A30A6-00005 Bolt 2
2 A30A6-00004 Washer 2
3 A15A6-00200 300 Wheel, Steering ass'y 1
4 GB/T6171 Ml6x1.5 Nut 1
5 GB/T97.1 16 Washer 1
6 A15G6-00100 Steering column 1
7 A15G6-00206 Lever, Locking Handle 1
8 A15G6-00205 Adjustment Bolt 1
9 A15G6-00202 II Clamping sleeve 1
10 A15G6-00201 Clamping sleeve 1
11 A30C6-00200 Universal Joint Ass'y 1
12 GB/T5783 M38x45 Bolt 1
13 GB/T93 8 Washer,lock 1
14 JB/T7940.1 M10 Cup, grease 1
15 A30C6-00004 Seal cover 1
16 A30C6-00300 Link ass'y 1
17 A25A4-40000 Redirector 1
18 GB/T5783 M10x45 Bolt 8
19 GB/T93 10 Washer, lock 4
20 GB/T5786 M12x1.25x25 Bolt 2
21 GB/T93 12 Washer, lock 2
22 GB/T97.1 12 Washer 2
23 D30A1-20002 Rubber 4
24 A30A7-40001 Pipe 4
25 A30A5-20003 Washer 4
26 GB/T889.1 M10 Non-metallic hex lock nut 4

35 27 GB/T97.1 10 Washer 5




3- STEERING SYSTEM 02- Steering Axle

No. Part No. Description Qty. Remark
1 A25A6-10200 Steering Axle ass'y 1
2 A25A6-10201 Link 2
3 A25A6-10400 Power cylinder ass'y 1
4 A25A6-10202 Bracket 2
5 A25A6-10203 Bushing 2
6 A25A6-10300 Knuckle ass'y (right) 1
7 GB/T198906 One-Way Thrust Ball Bearing 2
8 GB/T290 943/32 Bearing 4
9 A25A6-10204 King Pin, steering knuckle 2
10 GB/T3300.1 Straight Through Grease Nipple 2
11 A25A6-10205 Link 4
12 GB/T894.1 16 Link 8
13 A25A6-10206 Bearing 2
14 A25A6-10207 Spring 4
15 GB/T 13 871 B075100 Ring seal 2
16 GB/T297 7209E Bearing 2
17 GB/T297-84 7207E Bearing 2
18 GB/T6171 M20x2 Nut 2
19 GB/T97. 1 20 Washer 2
20 GB/T91 6.3x55 Pin 2
36




37

No. Part No. Description Qty. Remark
21 A25A6-10208 Cap 2
22 A25A6-10209 Hub 2
23 A25A6-10210 Pin 2
24 GB/T6171 M10x1.25 Nut 2
25 GB/T97. 1 10 Washer 2
26 A25A6-10211 Steering Knuckle Adjustment Pad 4
27 GB/T93 14 Washer, lock 4
28 A25A6-10212 Shim 2
29 GB/T1152 M6 Fitting 4
30 GB/T5783 M12x40 Bolt 2
31 GB/T6170 M12 Nut 2
32 GB/T119.1 A10x30 Pin 2
33 A25A6-10213 Seal, oil 4
34 A25A6-10214 O-ring 2
35 A25A6-10215 Shim 4
36 A25A6-10216 Shim 2
37 A25A6-10500 Knuckle ass'y (Left) 1
38 GB/T5783 M14x35 Bolt 1
39 A25A6-10217 Shim 2




3- STEERING SYSTEM

03- Steering Cylinder

1

38

No. Part No. Description Qty.| Remark

A A25A6-10400 Power cylinder ass'y 1
1 A25A6-10401 Piston rod 2
2 A25A6-10402 Cap 1
3 A25A6-10403 Cylinder 1
4 GB/T1235 65x5.7 O-ring 1
5 A25A6-10404 Seal, slipper 2
6 A25A6-10405 (5030) Bushing 2
7 GB/T1235 70x3.1 O-ring 2
8 A25A6-10406 Bushing 2
9 A25A6-10407 5030 Bearing 2
10 A25A6-10408 U-ring 2
11 A25A6-10409 Shim 2
12 A25A6-10410 Bushing 2
13 A25A6-10411 Snap shim 2




3- STEERING SYSTEM 04- Steering Wheel

No. Part No. Description Qty. Remark
1 A25A6-10101 Rim, outside 2
2 A25A6-10102 Rim, inside 2
3 GB/T2982 18x7-8-14PR Tire 2
4 A15A6-10002 Hub Bolt 16
5 AI5A6-10001 Hub Nut 16
6 A30A6-10005 Wheel Bolt 16
7 GB/T6170 M12 Nut 16
8 GB/T93 12 Washer, lock 16

39




4- BODY SYSTEM

01- Frame & Counter Weight

40

No. Part No. Description Qty. Remark
1 D25G1-10001 Front Floorboard 1
2 GB/T5786 M16x1.5x40 Bolt 4
3 GB/T93 16 Washer, lock 8
4 GB/T97.1 16 Washer 8
5 D25G1-10700 Gearbox Foot Ass'y 1
6 GB/T5783 M12x40 Bolt 8
7 GB/T93 12 Washer, lock 9
8 GB/T97.1 12 Washer 9
9 GB/T6170 M12 Nut 4
10 GB/T5785 M16x1.5x75 Bolt 4
11 M30A3-00001 Cap 2
12 D25G1-10600 Front plate ass'y 1
13 D25G1-10003R Twin Tire Fender 1 Twin Tire Selection
14 D15T1-10003 Pin 2
15 D15T1-10004 Washer 2
16 GB/T896 Split washer 2
17 D25G1-12200 Right plate ass'y 1
18 D25G1-12304 SIC4004 Steel bolts 1
19 D25G1-12303 SIC4002 Steel bolts 1
20 D25G1-12302 SIC4000 Steel bolts 1
21 D25G1-12301 Lock body 1
22 GB/T5783 M28x40 Bolt 1
23 D30A1-20011 Cushion 1



Kevin



14

15
16

5 18,19.2(X2
S 2 f )
3 K
= = 4 o
2 " 18 30,31 %
@ . -
13 T S
0‘-‘4" D 4 3435
4 00
3
12 1 -
11
]
59 :
8
6 39

41

No. Part No. Description Qty. Remark
24 GB/T97.1 8 Washer 2
25 GB/T6170 MS8 Nut 2
26 D70S1-20006 Cushion 1
27 SF-2-3025 Bearing 2
28 D16E1-10010 Clamp shaft 1
29 D25H1-10002 Nylon block II 1
30 GB/T5783 M8x30 Hex Socket Head Screw 2
31 GB/T93 8 Washer, lock 2
32 D25H1-10001 Nylon block I 1
33 GB/T5783 M10x16 Bolt 3
34 GB/T93 10 Washer, lock 7
35 GB/T97.1 10 Washer 7
36 D30A1-11008 5 Pipe clamp 3
37 D25H1-10100 Frame 1
38 D15G1-10600 Foot Brake Mounting Bracket 1
39 D25G1-10003L Twin Tire Fender (Left) 1 Twin Tire Selection
40 GB/T5783 MI0x25 Bolt 4
41 D25G1-50002 Decorative covers 1
42 D20G1-50001 Counterweight 1 2t
- D25G1-50001 Counterweight 1 2.5t
43 D15G1-50002 Reflector lamp 2
44 GB/T5782 M24x80 Bolt 1
45 GB/T93 24 Washer, lock 3
46 D15G1-50009 Washer 3
47 GB/T5783 M24x60 Bolt 2




4- BODY SYSTEM 02- Hood, Floor Board & Seat

No. Part No. Description Qty.| Remark
1 D15G1-20020 String covering ass'y 1
2 D25G1-20020 Cabinet covering ass'y 1 18:212/2;/ 52 /SS- ch2/ C3/
D25G1-20040 Cabinet covering ass'y 1 TE20/25-11/12
3 GB/T5789 M6x12 Hex Flange Bolt 7
4 GB/T818 M6x16 Cross Recessed Pan Head Bolt 10
5 D25H1-20003 Front shade (Lower) 1
6 D25H1-20004 Front shade (Upper) 1
7 D15G1-20022 Front cover insert 2
8 D15H1-20001 Cover plate 1
9 GB/T6170 M6 Nut 6
10 GB/T97.1 6 Washer 10
11 D15G1-20009 Cone pad 4
12 D25H1-20200 Side cover (Right) 1
13 D30A1-20001 Decorative covers 3
14 D15H1-20023 Front Card Axle Mounting plate 2
15 D15H1-20022 Rubber fixed block 2
16 GB/T5783 M8x25 Bolt 4
17 GB/T93 8 Washer, lock 18
18 GB/T97.1 8 Washer 18
19 D35G1-30001 M8 Nut 6
20 GB/T5783 MS8X30 Bolt 6
21 D35H1-20700R Gas spring bracket (Right) 1
22 GB/T5783 M8x20 Bolt 8
23 D15G1-20400 Elastic locking ass'y 1
24 D30C1-20008 Shock, absorber 2
25 DI15G1-20011R Hinge (Right) 1
42 26 D25H1-20100 Bonnet 1




43

No. Part No. Description Qty.], Remark
27 D15G1-20012 Hinge Bolt 2

28 D15G1-20014 Steel Back Bearing 2

29 D15G1-20011L Hinge (Left) 1

30 GB/T5783 M10x25 Bolt 6

31 GB/T93 10 Washer,lock 6

32 GB/T97.1 10 Washer 6

33 D25H1-20001 Weight cover 1

34 D25H1-20005 Sealing strip 1

35 D70S1-20006 Cushion rubber 2

36 D25G1-20006 Rubber Pad Bracket 2

37 D35H1-20700L Gas spring bracket (Left) 1

38 D15G1-20008 Clamp 2

39 D25H1-20008 I Adjusting block on demand

40 D25H1-20006 IT Adjusting block lon demand

41 GB/T818 M6x20 Bolt 2

42 D25H1-20300 Side cover (Left) 1

43 D25G1-20011 Rubber 1

44 GB/T818 M8x16 Cross Recessed Pan Head Bolt 6

45 D25G1-20403 Board 1

46 D25G1-20410 Floor board 1

47 D25G1-20009 Power Plug handle 1

48 GB/T5789 M8x8 Hex Flange Bolt 3

49 D25G1-20008 Pedal (Left) 1

50 D15G1-20500 Pin 1

51 A30A1-00300 Seat 1

52 GB/T97.1 8 Washer 4 Comes w/ seat
53 GB/T93 8 Washer, lock 4 Comes w/ seat
54 GB/T6170 MS8 Nut 4 Comes w/ seat




4- BODY SYSTEM 03- Head Guard

No. Part No. Description Qty.| Remark
1
1 D25G1-30100 Overhead guard 1
2 D15G1-30002L LED lampstand F (Left) 1
3 D15G1-30002R LED lampstand F (Right) 1
4 D30D1-30004R Back cover (Right) 1
s 5 D30D1-30004L Back cover (Right) 1
6 D30C1-30001 M6 Nut 2
7 GB/T97.1 6 Washer 6
8 GB/T93 6 Washer,lock 6
9 GB/T5783 M6x20 Bolt 2
10 GB/T5783 M6x16 Bolt 4
ol 11 D30A1-30002 Rearview Mirror Bracket 2
12 D30A1-30800 Rearview-mirror 2
2 13 D15G1-30400 Bracket 1
14 D30A1-30005 II Grommet 3
15 D15G1-30001 Grommet 3
16 D30C1-30005 Bracket 1 select
17 GB/T5783 M38x30 Bolt 4 select
18 GB/T93 8 Washer,lock 6 select
19 GB/T97.1 8 Washer 4 select
20 D35G1-30001 M8 Nut 6 select
21 D30C1-30006 Bracket 1 select
22 D30C1-30500 Rear Handle 1 select
23 GB/T70.1 M8x25 Hex Socket Screw 2 select
44




5- HYDRAULIC SYSTEM

01- Oil Tank

45

No. Part No. Description Qty.| Remark
1 A30A5-30003 Cover, gasket 1
2 GB/T5783 M8x20 Bolt 8
3 GB/T93 8 Washer, lock 8
4 GB/T97.1 8 Washer ]
5 A30A4-50500 Breather 1
6 TK000-16025 16-25 Clip 2
7 TG000-10007 10x70 Breather Hose 1
8 A25G4-50100 Coverplate ass'y 1
9 A30A4-50100 Oiling cap ass'y 1
10 A30A4-50400 Oil Suction Filter 1
11 A15A4-50200 Return Oil Filter 1
12 GB/T5783 M10x25 Bolt 2
13 GB/T93 10 Washer, lock 2
14 GB/T97.1 10 Washer 2
15 A30A4-50003 Magnet 1
16 JB982 30 Washer 1
17 A30A4-50002 Plug, drain 1
18 A25G4-50200 Tank 1




5- HYDRAULIC SYSTEM 02- Valve Control (2-Throw)

No. Part No. Description Qty. Remark
1 GB/T5783 M10x35 Bolt 4
2 GB/T93 10 Washer, lock 8
3 GB/T97.1 10 Washer 4
4 GB/T5786 M10x1.25x30 Bolt 4
5 A30A7-40003 Knob, lift 1
6 A30A7-40004 Knob, tilt 1
7 A15H7-40001 Dust Cover 2
8 A15G7-40001 Dust Cover 2
9 A15H7-40140 Joystick, lift 1
10 A15H7-40150 Joystick, tilt 1
11 A25G7-40101 Coller 1
12 SF-1-1638 Bearing 2
13 A15G7-40107 Coller 2
14 GB/T97.1 16 Washer 1
15 A30C7-40001 Pin 2
16 GB/T119.1 62x16 Pin, cotter 4
17 GB/T97.1 6 Washer 2
18 A15G7-40002 Pin 2
19 A15H7-40181 Joint 2
20 GB/T6170 MS& Nut 2
21 A15H7-40182 Link 2
22 A25H7-40110 Floor ass'y 1

46 23 A25H7-40120 Bracket ass'y 1




47

No. Part No. Description Qty. Remark
24 A25G7-40130 Spindle ass'y 1

25 GB/T5783 M6x16 Bolt 1

26 GB/T93 6 Washer, lock 1

27 A15G7-40104 1I Bolt 1

28 A15G7-40102 1T Washer 1

29 A15H7-40103 I Bolt 1

30 A15H7-40101 I Washer 1

31 A15H7-40108 Taper handle 1

32 A15H7-40105 Taper 1

33 A15H7-40107 Spring 1

34 GB/T97.1 14 Washer 1

35 GB/T894.1 Snap ring 1

36 SF-1-1220 Steel Back Bearing 1

37 GB/T5783 M10x30 Bolt 2

38 GB/T93 10 Washer, lock 2

39 A25G7-40001 Lifting switch bracket 1 Euro Standard
40 A15A7-00409 Micro switch bracket 2 Cold Storage Truck




5- HYDRAULIC SYSTEM 03- Valve Control (3-Throw)

Part No. Description Remark
1 GB/T5783 M10x35 Bolt 4
2 GB/T93 10 Washer, lock 8
3 GB/T97.1 10 Washer 4
4 GB/T5786 M10x1.25x30 Bolt 4
5 A30A7-40003 Knob, lift 1
6 A30A7-40004 Knob, tilt 1
7 A30A7-40005 Knob 1
8 A15H7-40001 Dust Cover 3
9 A15G7-40001 Dust Cover 1
10 A15H7-40140 Joystick, lift 1
11 A15H7-40150 Joystick, tilt 1
12 A15H7-40160 Joystick, third 1
13 A25G7-40101 Coller 1
14 SF-1-1638 Steel Back Bearing 1
15 A15G7-40107 Coller 3
16 GB/T97.1 16 Washer 1
17 A30C7-40001 Pin 3
18 GB/T119.1 62x16 Pin, cotter 6
19 GB/T97.1 6 Washer 3
20 A15G7-40002 Pin 3
21 A15H7-40181 Joint 3
22 GB/T6170 M8 Nut 3
48 23 A15H7-40182 Link 3




49

No. Part No. Description Qty.| Remark
24 A25H7-40110 Floor ass'y 1
25 A25H7-40120 Bracket ass'y 1
26 A25H7-40130 Shaft ass'y 1
27 GB/T5783 M6x16 Bolt 1
28 GB/T93 6 Washer, lock 1
29 A15G7-40104 11 Bolt 1
30 A15G7-40102 1T Washer 1
31 A15H7-40103 1 Bolt 1
32 A15H7-40101 1 Washer 1
33 A15H7-40108 Taper handle 1
34 A15H7-40105 Taper 1
35 A15H7-40107 Compressed Spring 1
36 GB/T97.1 14 Washer 1
37 GB/T894.1 Snap ring 1
38 SF-1-1220 Bearing 1
39 GB/T5783 M10x30 Bolt 2
40 GB/T93 10 Washer, lock 2
41 A25G7-40001 Lifting switch bracket 1 Euro standard
42 A15A7-00409 Micro switch bracket 3 Cold Storage Truck




5- HYDRAULIC SYSTEM

04- Valve Control (4-Throw)

50

No. Part No. Description Qty Remark

1 GB/T5783 M10x35 Bolt 4
2 GB/T93 10 Washer, lock 8
3 GB/T97.1 10 Washer 4
4 GB/T5786 M10x1.25x30 Bolt 4
5 A30A7-40003 Knob, lift 1
6 A30A7-40004 Knob, tilt 1
7 A30A7-40005 Knob 1
8 A30A7-40006 Knob 1
9 A15H7-40001 Dust Cover 4
10 A15H7-40140 Joystick, lift 1
11 A15H7-40150 Joystick, tilt 1
12 A15H7-40140 Joystick, lift 1
13 A15H7-40150 Joystick, tilt 1
14 A25G7-40101 Coller 1
15 SF-1-1638 Bearing 4
16 GB/T97.1 16 Washer 1
17 A30C7-40001 Pin 4
18 GB/T119.1 62x16 Pin, cotter 8
19 GB/T97.1 6 Washer 4
20 A15G7-40002 Pin 4
21 A15H7-40181 Joint 4
22 GB/T6170 M8 Nut 4
23 A15H7-40182 Link 4




51

No. Part No. Description Qty. Remark
24 A25H7-40110 Floor ass'y 1
25 A25H7-40120 Bracket ass'y 1
26 A25H7-40130 Shaft ass'y 1
27 GB/T5783 Mo6x16 Bolt 1
28 GB/T93 6 Washer, lock 1
29 A15G7-40104 11 Bolt 1
30 A15G7-40102 1T Washer 1
31 A15H7-40103 I Bolt 1
32 A15H7-40101 I Washer 1
33 A15H7-40108 Taper handle 1
34 A15H7-40105 Taper 1
35 A15H7-40107 Spring 1
36 GB/T97.1 14 Washer 1
37 GB/T8%4.1 Snap ring 1
38 SF-1-1220 Bearing 1
39 GB/T5783 M10x30 Bolt 2
40 GB/T93 10 Washer, lock 2
41 A25G7-40001 Lifting switch bracket 1 Euro standard
42 A15A7-00409 Micro switch bracket 4 Cold Storage Truck




5- HYDRAULIC SYSTEM

05- Hydraulic Pipeline (EX-B)

37

SME Motor Combination
(optional)

Hepu Motor
Combination

52

No. Part No. Description Qty.| Remark
1 GJT-416-00 Tee coupling 2
2 TGLBI-08070-H35*J| 8Ix700 Hose (High Pressure) 1
3 TGIBII-13195*J 131Ix1950 Hose (High Pressure) 1
4 GJT-327-00 Elbow 1
5 GJT-219-00 Elbow 1
GJT-219-00 Elbow 2
Biaojinzhi/European
6 GJT-220-00 Elbow 1 standard
GJT-220-00 Elbow 0
7 | GIT-344-00 135° Nipple 1
8 A25G4-30300 Multi-way valve 1 Standard car
A25G4-30400 Electric Multi-Way Valve 1 Euro standard
9 GJT-70-00 Nipple 1
GJT-444-00 Elbow 1 Eurostandard
multi-way valve
10 TG000-13200 13x2000 Hose 1
11 TK000-16025 16-25 Clip 2
12 A25G4-00002 1 Hose 1
13 GJT-328-00 Elbow 1
TE20/25-S1/C2
14 A25A4-20000 Gear pump 1 | TE20/25-S2/C1/C3
15 TKO000-35051 35-51 Clip 8
16 A25G4-00001 Hose 1
GJT-08-00 Nipple
TE20/25-S1/C2 Use f
. GB/T5783 M10x35 Bolt 4 common motors e
19 | GB/T5783 M10x30 Bolt 2 | TE20/25-S2/C1/C3
TE20/25-S1/C2 Use with
20 GB/T93 10 Washer,lock 10 common motors st
TE20/25-S2/C1/C3
21 GB/T97.1 10 Washer 6




Hepu Motor
Combination

SME Motor Combination

(optional)

53

No. Part No. Description Qty.| Remark
22 GJT-17-00 Nipple 2
23 TGIBI-08170*G 8Ix1700 Hose (High Pressure). 1
24 A30Q4-00100 Pipe ass'y 1
25 TGIBI-O8180*G 8IxI800 Hose (High Pressure) 1
26 A25G4-00003 11 Hose 1
27 A25G4-00004 IIT Hose 1
28 GB/T5783 M10x20 Bolt 4
29 A30Q4-00300 Pipe ass'y 1
30 GJT-13-00 Elbow 1
31 TGIBI-08096*G 8Ix960 Hose (High Pressure) 1
32 GJT-174-00 Elbow 1
33 TGIBI-06088*] 61x880 Hose (High Pressure) 1
34 TGLBI-08041-H45*)J | 8Ix410 Hose (High Pressure) 1
35 TGLBI-08060-H35*G| 8Ix600 Hose (High Pressure) 1
36 TGLBI-08074-H35*G| 8Ix740 Hose (High Pressure) 1
TE20/25-S1/C2
37 A16A4-20000 Gear pump 1 equipped with SME
motor optlon
38 | GB/T5783 M10x25 Bolt 4 | TE2025-810C2
motor selection
39 | GB/TY7.1 10 Washer 4 TE20/25-S1/C2
equipped with SME
motor option
40 GIT-11-00 Elbow 1 2-piece valve selection
- GJT-11-00 Elbow 2 3-piece valve selection
- GJT-11-00 Elbow 3 4-piece valve selection
41 GJT-12-00 Elbow 2 2-piece valve selection
- GJT-12-00 Elbow 3 3-piece valve selection
- GJT-12-00 Elbow 4 4-piece valve selection
42 GIT-72-00 Nipple 2




5- HYDRAULIC SYSTEM

06- Hydraulic Pipeline (EX-A)

Hepu Motor
Combination

SME Motor Combination
(optional)

54

No. Part No. Description Qty.| Remark
1 GIT-464-00 Tee coupling 2
2 TGLCI-08070-H35*) 8Ix700 Hose (High Pressure) 1
3 TGICII-13195*] 1311x1950 Hose (High Pressure) 1
4 GJT-395-00 Elbow 1
5 GJT-462-00 Elbow 1
GJT-462-00 Elbow 2
6 GJT-463-00 Elbow 1
GJT-463-00 Elbow 0
7 GJT-396-00 135° Nipple 1
8 A25G4-30300 Valve 1 standard car
A25G4-30400 Electric Multi-Way Valve 1 Euro standard
9 GJT-429-00 Straight Connector Nipple 1
GJT-232-00 Elbow 1
10 TG000-13200 13x2000 Hose 1
11 TKO000-16025 16-6 25 Clip 2
12 A25G4-00002 I Hose 1
13| GIT-397-00 Elbow 1| TE20/25-81/C2
14 A25A4-20000 Gear pump 1 g‘fg(l:lti?r? or
TE20/25-S2/C1/C3
15 TKO000-35051 35-51 Clip 8
16 A25G4-00001 Hose 1
17 | GIT-08-00 Nipple 1 Tlfégl/ﬁg(}r/@
18 | GB/TS783 M10x35 Bolt 4| SEeion o cles
19 | GB/T5783 M10x30 Bolt 2 | TE2025-510C2
20 GB/T93 10 Washer,lock 10 T‘E’;{’)I/ggl_qsglfé(ﬁ%j’
21 GB/T97.1 10 Washer 6




Hepu Motor
Combination

55

No.| PartNo. Description Qty.| Remark
22 GJT-231-00 Steering Cylinder Nipple Joint 2

23 TGICI-08170*G 8Ix1700 Hose (High Pressure) 1

24 A30Q4-00100 Pipe ass'y 1

25 TGICI-08180*G 8Ix1800 Hose (High Pressure) 1

26 A25G4-00003 II Hose 1

27 A25G4-00004 11 Hose 1

28 GB/T5783 M10x20 Bolt 4

29 A30Q4-00300 Pipe ass'y 1

30 GJT-13-00 Elbow 1

31 TGIBI-08096*G 81x960 Hose (High Pressure). 1

32 GJT-398-00 Elbow 1

33 TGICI-06088*] 61x880 Hose (High Pressure) 1

34 TGLCI-08041-H45*) | 8Ix410 Hose (High Pressure) 1

35 TGLCI-08060-H35*G| 8Ix600 Hose (High Pressure) 1

36 TGLCI-08074-H35*G 81x740 Hose (High Pressure) 1 TE20/25-S1/C2
37 | A16A4-20000 Gear pump 1 HESes
38 GB/T5783 M10x25 Bolt 4 zﬁigﬁ vsvﬁ 1s/I\/ICE2

motor selection
39 | GB/T97.1 10 Washer a |[ER0oe BLC2
motor selection

40 GJT-233-00 Elbow 1 2-piece valve selection
= GJT-233-00 Elbow 2 3-piece valve selection
- GJT-233-00 Elbow 3 4-piece valve selection
41 GJT-234-00 Elbow 1 2-piece valve selection
= GJT-234-00 Elbow 2 3-piece valve selection
= GJIT-234-00 Elbow 3 4-piece valve selection
42 GJT-461-00 Straight Connector Nipple 2

43 GIT-12-00 Elbow 1




6- BRAKE SYSTEM

01- Brake Control Unit

56

No. Part No. Description Qty. Remark

1 A25G7-10200 Brake steel tube (left) 1
2 A25G7-10100 Brake steel tube (right) 1
3 A16B7-10300 Master cylinder 1
4 GB/T5783 M10x25 Bolt 3
5 GB/T93 10 Washer,lock 5
6 GB/T5783 M10x35 Bolt 2
7 GB/T6170 M10 Nut 2
8 A16A7-10102 Head cover 1
9 A16B7-10200 Brake pedal 1
10 A16B7-10100 Support 1
11 GB/T91 2x16 Pin 2
12 A45A7-11004 Nylon mat 2
13 A16B7-11001 Spring 1
14 A16B7-10600 Axis 1
15 GB/T5783 M6x16 Bolt 1
16 GB/T93 6 Washer, lock 1
17 GB/T97.1 6 Washer 1
18 GB/T5783 M8x40 Bolt 1
19 GB/T6170 MS8 Nut 1
20 GB/T882 8x26 Pin 1
21 GB/T91 2.5x22 Pin 1
22 GB/T97.1 8 Washer 1
23 ZT000-16025 Bearing 2




6- BRAKE SYSTEM 02- Brake Lever

No. Part No. Description Qty. Remark
A A15A7-20200 Button Hand brake ass'y 1
1 GB/T5783 M10x35 Bolt 2
2 GB/T93 10 Washer, lock 2
3 GB/T97.1 10 Washer 2
4 A15A7-20201 Bracket ass'y 1
5 GB/T5783 M8x50 Bolt 2
6 A15A7-20202 Rubber sleeve 2
7 GB/T6170 M8 Nut 2
8 A15A7-20203 Bushing 1
9 GB/T97.1 8 Washer 3
10 GB/T896 Open Retaining Ring 3
11 GB/T5783 M8x60 Bolt 1
12 A15A7-20204 Lock plate 1
13 A15A7-20205 Shaft 1
14 A15A7-20206 Roller 2
15 A15A7-20207 Connecting Shaft 1
16 A15A7-20208 Switch board 1
17 GB/T882 d8x18 Pin 1
18 A15A7-20209 Valve Lever ass'y 1
19 A15A7-20210 Locking piece 1
20 A15A7-20211 Pin 1
21 A15A7-20212 Hand brake cable 2
57




7- LIFTING SYSTEM 01- Hydraulic System Mast (Normal Mast KM)

No. Part No. Description Qty.| Remark
1 TGIBII-13040*J 1311x400 Hose (High Pressure). 1 EX-B
TGICII-130340%*] 1311x400 Hose (High Pressure) 1 EX-A
2 GIT-04-00 Valve,check 1 EX-B
GIT-391-00 Valve,check 1 EX-A
3 GJIT-03-00C Three way connector ass'y 1 EX-B
Front ,
; ! GJT-390-00 Three way connector ass'y 1 EX-A
4 GJT-02-00-2 Flow regulator 1 EX-B
GJT-243-00-2 Flow regulator 1 EX-A
5 TGIBII-13100-GS*J 1311x1000 Hose (High Pressure). 1 EX-B
TGICII-13100-GS*J 1311x1000 Hose (High Pressure) 1 EX-A
connect to
multi-valve
M22x1.5
4
M22x1.5
3 2
M22x1.5
M20x1.5
Mgt
M20x1.5
M22x1.
M22x1.5
1 58



Kevin


Kevin
connect to 
multi-valve


7- LIFTING SYSTEM

02- Hydraulic System Mask (Full Free 2-Stage Mast KZM)

- No. Part No. Description Qty. | Remark
R
2 1 GIT-26-00 Elbow 1
/ 2 | Z30K3-70100-XXX | Steel Pipe ass'y 1
(<] 3 Z30K3-70001 Clamp 1
! i 4 GB/T5783 M8x20 Bolt 1
1"-")‘3' 5 GB/T93 8 Washer,lock 1
- s
‘ 6 TGLBn-13050-H45*]| 1311x500 Hose (High Pressure). 1
7 TGIBII-13125GS*J) 1311x1250 Hose (High Pressure) 1 EX-B
. TGICII-13125GS*) 1311x1250 Hose (High Pressure). 1 EX-A
8 GJT-02-00-2 Flow regulator 1 EX-B
GJT-243-00-2 Flow regulator 1 EX-B
9 GJT-03-00C Three way connector ass'y 1 EX-B
GJT-390-00 Three way connector ass'y 1 EX-A
10 A20B4-10300-01 Explosion-proof valve 1
11 TGIBII-13039*J 1311x560 Hose (High Pressure) 1 EX-B
TGICII-13039*] 1311x560 Hose (High Pressure) 1 EX-A
6 12 GJT-04-00 Valve,check 1 EX-B
GJT-391-00 Valve,check 1 EX-A
2
7 8
g
e !
9
] 59

12 S




1%

3,
7

T
&

60

Mast Piping Optional Parts

LiftingHeight 2 Hose(mm) Remark
2000 725
2500 975
3000 1225 standard
3300 1375
3500 1475
3700 1575
4000 1775
4500 2025
5000 2275
5500 2575
6000 2825




7- LIFTING SYSTEM 03- Hydraulic System Mask (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty.| Remark
1 TGUBn-13120-H45h45Gs*J | 1311x1200 Hose (High Pressure) 1 EX-B
TOUOI-13120-H45h45Gs*J | 131Ix1200 Hose (High Pressure) 1 EX-A
ety o, 2 GJT-02-00-2 Flow regulator 1 EX-B
™1 83T ™
120 L Ll GJT-243-00-2 Flow regulator 1 EX-A
The high-pressure hose here needs 3 TGLBII-13040-H40NL*J 1311x400 Hose (High Pressure) 1 EX-B
be wrapped with 300mm long, nylon. A ;"—:' TGLBCII-13040-H40NL*J 1311x400 Hose (High Pressure) 1 EX-A
i i 4 GIT-04-00 Shut-off Valve 1 EX-B
1 GJT-391-00 Shut-off Valve 1 EX-A
5 TGIBII-13035NL*J 1311x350 Hose (High Pressure) 1 EX-B
TGICI-13035NL*J 1311x350 Hose (High Pressure) 1 EX-A
17,18 o0 6 S30J3-70100 Steel Pipe ass'y 1 EX-B
16°° $30J3-70100A Steel Pipe ass 'y 1 EX-A
= 7 GB/T5783 M8x20 Bolt 6
13,14 8 GB/T93 8 Washer, lock 8
oo 9 GJT-03-00C Three way connector ass'y 1 EX-B
I - GJT-390-00 Three way connector ass'y 1 EX-A
i - 10 | GJT-26-00 Through joint 1 EX-B
Connect to GJT-242-00 Through joint 1 EX-A
multi-way valve 11 | TGIBII-13054NL*J | 13IIx540 Hose (High Pressure) 1 EX-B
2 TGICII-13054NL*J 1311x540 Hose (High Pressure ) 1 EX-A
12 A20B4-10300-01 Explosion-proof valve 1
13 GJT-61-00 Three way connector 1 EX-B
GJT-241-00 Three way connector 1 EX-A
14 GB/T5783 M38x50 Bolt 2
e | N L — Mt — - S5 | S 1 15 TGIBII-13045*] 1311x450 Hose (High Pressure) 1 EX-B
o kg
TGICI-13045*] 1311x450 Hose (High Pressure) 1 EX-A
® 61 16 S30J3-70004 Adapter bracket 1



Kevin


Kevin
The high-pressure hose here needs to be wrapped with 300mm  long nylon.

Kevin


Kevin
Connect to 
multi-way valve


The high-pressure hose here needsto

be wrapped with 300mm long

nylon.

Connect to
multi-way valve

4

—

62

No. Part No. Description Qty. Remark
17 GB/T6173 M22x1.5 Nut 2

18 GIT-179-00 Nipple 1 EX-B
- GIT-237-00 Nipple 1 EX-A
19 TGIBII-13XXX 131IXXX Hose (High Pressure) 1 EX-B
- TGICII-13XXX 131IXXX Hose (High Pressure) 1 EX-A
20 S30J3-70003 Clip 5

21 S30J3-70002 Axle 1

22 GB/T276 6003 Bushing 1

23 S30J3-70001 Pulley 1

24 GB/T893.1 52 Ring 1

25 GB/T894.1 25 Ring 1

26 GB/T5785 M16x1.5x55 Bolt 1

27 GB/T93 16 Washer,lock 1

28 GB/T97.1 16 Washer 1



Kevin


Kevin


Kevin
The high-pressure hose here needs to be wrapped with 300mm  long nylon.

Kevin
Connect to 
multi-way valve

Kevin
Connect to 
multi-way valve


. Mast Piping Optional Parts
279 /_\
28/0
25 LiftingHeight 19 Hose(mm) Remark
22— o
21
23,24 ‘ 3700 2000
fan | =
_____ s3] s 4000 2200
20
The high-pressure hose here needsto
be wrapped with 300mm long nylon. ) 4350 2400
197 —
4500 2500 standard
4800 2700
5000 2800
5500 3200
o 6000 3500
Conpect to
rith-viey e 6500 4000
7000 4300
7500 4800
e S

63


Kevin


Kevin


Kevin
The high-pressure hose here needs to be wrapped with 300mm  long nylon.

Kevin
Connect to 
multi-way valve


7- LIFTING SYSTEM

64

No. Part No. Description Qty Remark
1 A20A3-90000 Fork ass'y )
2 A20A3-90001 Spring 2
3 A20A3-90002 Pin 2
4 A20A3-90003 Pin, stopper 2




7- LIFTING SYSTEM

05- Lift Bracket Normal Mast

65

No. Part No. Description Qty Remark
1 M20K3-50000 Lifting fork ass'y 1
2 M20K3-60000 Backrest ass'y 1
3 M30A3-40301 End Roller 6
4 M30A3-40202-1 Side roller 2
5 M30A3-30005-1 Shaft roller 2
6 M30A3-40203-1 Loose slice 2
7 M30A3-40302-1 Screw 2
8 GB/T894.1 55 Snap,ring 6
9 M30A3-40205-1 Dust-Proof ring 2
10 GB/T5783 M14x25 Bolt 4
11 GB/T93 14 Washer, lock 4
12 M30K3-40200 Side roller 2
13 GB/T894.1 25 Snap,ring )
14 M30K3-40001 Shaft roller 2
15 GB/T5786 M16x1.25x45 Bolt 4
16 GB/T93 16 Washer, lock 4
17 M30K3-40006 Shim 8
18 M30K3-40007 Spacer 4
19 GB/T70.1 M12x25 Hex Socket Screw 1




7- LIFTING SYSTEM

06- Lift Bracket (Free Full 2-Stage Mast)

66

No. Part No. Description Qty Remark
1 M20K3-50000 Lifting fork ass'y 1
2 M20K3-60000 Backrest ass'y 1
3 M30A3-40301 End Roller 6
4 M30A3-40202-1 Side roller 2
5 M30A3-30005-1 Shaft roller 2
6 M30A3-40203-1 Loose slice 2
7 M30A3-40302-1 Screw 2
8 GB/T894.1 55 Snap,ring 6
9 M30A3-40205-1 Dust-Proof ring 2
10 GB/T5783 M14x25 Bolt 4
11 GB/T93 14 Washer, lock 4
12 M30K3-40200 Side roller 2
13 GB/T894.1 25 Snap,ring )
14 M30K3-40001 Shaft roller 2
15 GB/T5786 M16x1.25x45 Bolt 4
16 GB/T93 16 Washer, lock 4
17 M30K3-40006 Shim 8
18 M30K3-40007 Spacer 4
19 GB/T70.1 M12x25 Hex Socket Screw 1




7- LIFTING SYSTEM 07- Lift Bracket (Free Full 3-Stage Mast)

2
r
No. Part No. Description Qty. Remark
1044 1 $20J3-50000 Lifting fork ass'y 1
L J 2 M20K3-60000 Backrest ass'y 1
9 3 M30A3-40301 End Roller 6
4 M30A3-40202-1 Side roller 2
5 M30A3-30005-1 Shaft roller 2
6 M30A3-40203-1 Loose slice 2
J 7 M30A3-40302-1 Screw 2
8 GB/T894.1 55 Snap,ring 6
9 M30A3-40205-1 Dust-Proof ring 2
L‘ 10 GB/T5783 M14x25 Bolt 4
11 GB/T93 14 Washer, lock 4
12 M30K3-40200 Side roller 2
89 13 GB/T894.1 25 Snapping 2
} 3 é 14 M30K3-40001 Shaft roller 2
15 GB/T5786 M16x1.25x45 Bolt 4
16 GB/T93 16 Washer, lock 4
17 M30K3-40006 Shim 8
18 M30K3-40007 Spacer 4
19 GB/T70.1 M12x25 Hex Socket Screw 1
/D
67




7- LIFTING SYSTEM

08- Mast (Normal Mast KM)

68

No Part No. Description Qty.| Remark
1 M20H3-10000 Mast,outer 1
2 M30A3-00002 Bushing 2
3 M30A3-00001 Cap 2
4 GB/T5785 M16x1.5x70 Bolt 4
5 GB/T93 16 Washer, lock 4
6 JB/T7940.1 Straight through pressure oil cup 2
7 M30F3-00100 Pin axle 2
8 GB/T5786 M10x1.25x20 Bolt 2
9 GB/T93 10 Washer, lock 2
10 M30A3-40001 Slipper 2
11 M30A3-40002/3 Shim 2 grp
12 M30A3-40201 End Roller 2
13 GB/T894.1 55 Snapping 4
14 M30K3-40300 Side roller 2
15 GB/T5786 M12x1.25x40 Bolt 4
16 GB/T93 12 Washer, lock 4
17 M30K3-40004 Shim 12
18 M30K3-40005 Shim 8
19 M30K3-40002 Spacer 4

20 M20K3-30000 Mast,inner 1
21 M30A3-30005-1 Shaft roller 2
22 M30A3-40301 End Roller 2
23 M30A3-40202-1 Side roller 2
24 M30A3-40203-1 Loose slice 2
25 M30A3-40302-1 Screw 2
26 M30A3-40205-1 Dust-Proof ring 2




7- LIFTING SYSTEM

09- Mast (Full Free 2-Stage Mast KZM)

69

No. Part No. Description Qty. | Remark
1 Z20H3-10000 Mast,outer 1
2 M30A3-00002 Bushing 2
3 M30A3-00001 Cap 2
4 GB/T5785 M16x1.5x70 Bolt 4
5 GB/T93 16 Washer, lock 4
6 JB/T7940.1 Straight through pressure Oil cup 2
7 M30F3-00100 Pin axle 2
8 GB/T5786 M10x1.25x20 Bolt 2
9 GB/T93 10 Washer, lock 2
10 M30A3-40001 Slipper 2
11 M30A3-40002/3 Shim 2grp
12 M30A3-40201 End Roller 2
13 GB/T894.1 55 Snapping 4
14 M30K3-40300 Side roller 2
15 GB/T5786 M12x1.25x40 Bolt 4
16 GB/T93 12 Washer, lock 4
17 M30K3-40004 Shim 12
18 M30K3-40005 Shim 8
19 M30K3-40002 Spacer 4
20 Z20K3-30000 Mast,inner 1
21 M30A3-30005-1 Shaft roller 2
22 M30A3-40301 End Roller 2
23 M30A3-40202-1 Side roller 2
24 M30A3-40203-1 Loose slice 2
25 M30A3-40302-1 Adjustment Screw 2
26 M30A3-40205-1 Dust-Proof ring 2




7- LIFTING SYSTEM

10- Mast (Full Free 3-Stage Mast KZM)

70

No. | Part No. Description Qty.| Remark
1 S30H3-10000 Mast, outer 1
2 M30A3-00002 Bushing 2
3 M30A3-00001 Cap 2
4 GB/T5785 Ml6x1.5x70 Bolt 4
5 GB/T93 16 Washer,lock 4
6 JB/T7940.1 Oil cup 2
7 M30F3-00100 Pin axle 2
8 GB/T5786 M10x1.25x20 Bolt 2
9 GB/T93 10 Washer, lock 2
10 M30A3-40001 Slipper 4
11 M3 0 A3-40002/3 Shim 4grp
12 M3 0 A3-40201 End Roller 4
13 GB/T894.1 55 Snapping 8
14 M30K3-40300 Side roller 2
15 GB/T5786 M12x1.25x40 Bolt 4
16 GB/T93 12 Washer,lock 4
17 M30K3-40004 Shim 12
18 M30K3-40005 Shim 8
19 M30K3-40002 Spacer 4

20 $30J3-20000 Medium Master 1
21 M30A3-30005-1 Shaft roller 4
22 M30A3-40301 End Roller 4
23 M30A3-40202-1 Side roller 6
24 M30A3-40203-1 Loose slice 6
25 M30A3-40302-1 Screw 6
26 M30A3-40205-1 Dust-Proof ring 6
27 S30J3-30000 Mast,inner 1
28 M30K3-10003 Shaft roller 2
29 M30A3-10002-1 Shaft roller 2




7- LIFTING SYSTEM

11- Lift Cylinder (Normal Mast KM)

/
V-
e ]
(=)}

'S

;
-7
W
._.i w
¥
AR ¢
/
/

—
=S

Gl

18 2/5 T 10
15_@ |2 l\ig 15
7—-@ i 71—
8—@ | 8—@
—O | — |
' I ‘\'\ l
~J ~

i

7

No. Part No. Description Qty.| Remark
A A20D4-10100L/R Lift cylinder ass'y 2
1 A20A4-10101 40x48x5/6.5 Dust ring 2
2 A20A4-10102 40x50x6 Ring 2
3 A20A4-10103 4030 Guide bushing 2
4 GB/T1235 68X3.1 O-ring 2
5 GB/T80 M8x8 Screw 4
6 A30A4-10104 Plug 4
7 A20A4-10105 50x20x2.5 Wearing 2
8 A20A4-10106 50x40x3 Ring, back up 2
9 A20A4-10107 50x40x6 Ring 2
10 A30A4-10108 Snap ring 2
11 A20A4-10109 Cap, lift cylinder 2
12 A20A4-10110 Sleeve 2
13 A20D4-10101 Cylinder 2
14 A20D4-10102 Piston rod 2
15 A20A4-10113 Piston 2
16 A20A4-10114 Spacer 2
17 GB/T5786 M16x1.5x45 Bolt 2
18 GB/T93 16 Washer, lock 2
19 M30A3-80100 Sheave 2
20 GB/T894.1 40 Snap ring 2
21 LH1623XN Chain ass 'y 2
22 GB/T119.1 D10 X 26 Pin 2
23 S30F3-80004 Block rubber 2
24 S30F3-80003 Casing 2
25 GB/T5786 M12x1.25x70 Bolt 2




9

il (

i

33

No. Part No. Description Qty.| Remark
26 GB/T93 12 Washer, lock 4
27 S30F3-80005 Bolster 2
28 S30A3-80001 Adjustable pad 2
29 S30F3-80002 Clip 2
30 GB/T97.1 12 Washer 2
31 GB/T6171 M12x1.25 Nut 2
32 M20F3-80001 Rubber pad 2
33 GB/T5786 M12x1.25x35 Bolt 2




7- LIFTING SYSTEM

12- Front Lift Cylinder (Full Free 2-Stage Mast KZM)

36
37
et
@ 1 g No. Part No. Description Qty.| Remark
| ( ; A A20B4-10300 Front lift cylinder ass'y
/é 1 S30K3-80100 Sheave Seat
1@ 7 2 S30K3-80200 Stopper chain 1
) /O 3 GB/T93 8 Washer, lock 2
12/@ 4 GB/T5783 M8x16 Bolt 2
20 /o 5 M30A3-80100 Sheave 2
2 6 GB/T894.1 40 Snap ring )
7 LH1623XN Chain ass'y 2
8 S20K3-80001 Support
9 GB/T5783 M14x35 Bolt 2
10 GB/T93 14 Washer, lock 2
- 11 A20B4-10301 Piston rod ass'y
12 A20B4-10302 Cylinder
13 GB/T6190 M6x5 Screw
14 A30B4-10303 Gasket
15 A20B4-10303 60x68x5/6.5 Dust ring
16 A20B4-10304 70x60x3 Snap ring
‘J 17 A20B4-10305 60x70x6 Ring
22/e 33) 18 GB/T1235 80x3.1 O-ring
" é ti i 19 A20B4-10306 Guide sleeve 1
20 GB/T1235 75x3.1 O-ring 1
24/e 21 A20B4-10307 Guide bushing 1
2§ 2 A20B4-10308 Snap ring |
2 _ .
p 45 23 A20B4-10309 Piston | 1
28 9/‘ 24 A20B4-10310 75x20x2.5 Backup ring 1
233017: 73 25 A20B4-10311 75x65x3 Stopper 1

W
(S



(

P~
R

o

35
34

74

No.| PartNo. Description Qty.| Remark
26 A20B4-10312 75x65x6 Sear ring 1
27 A30B4-10313 Spool 1
28 GB/T1235 20x2.4 O-ring 1
29 A30A4-10314 Spring 1
30 A30B4-10315 Spool 1
31 A30B4-10316 Catch 1
32 A30B4-10317 Stopper 1
33 A20B4-10300-01 Explosion-proof valve 1
34 GB/T5786 M12x1.25x35 Bolt 1
35 GB/T93 12 Washer, lock 1
36 GB/T5786 M16x55 Bolt 1
37 GB/T93 16 Washer, lock 1




7- LIFTING SYSTEM

13- Front Lift Cylinder (Full Free 3-Stage Mast KZM)

(o]

Y

b

\

23
& N oo
g.—-

12

75

No. Part No. Description Qty Remark
A A20B4-10500 Front lift cylinder ass'y 1
1 S30K3-80100 Sheave Seat 1
2 S30K3-80200 Stopper chain 1
3 GB/T93 8 Washer,lock 2
4 GB/T5783 M8x16 Bolt 2
5 M30A3-80100 Sheave 2
6 GB/T894.1 40 Snap ring 2
7 LH1623XN Chain ass'y 2
8 S20K3-80001 Support 1
9 GB/T5783 M14x35 Bolt 2
10 GB/T93 14 Washer,lock 2
11 A20B4-10501 Piston rod ass'y 1
12 A20B4-10502 Cylinder 1
13 GB/T6190 M6x5 hexalobular cylindrical Screw 1
14 A30B4-10303 Gasket 1
15 A20B4-10303 60x68x5/6.5 Dust ring 1
16 A20B4-10304 70x60x3 Snap ring 1
17 A20B4-10305 60x70x6 Ring 1
18 GB/T1235 80X3.1 O-ring 1
19 A20B4-10306 Sleeve 1
20 GB/T1235 75x3.1 O-ring 1
21 A20B4-10307 Guide bushing 1
22 A20B4-10308 Snap ring 1
23 A20B4-10309 Piston 1
24 A20B4-10310 75x20x2.5 Backup ring 1
25 A20B4-10311 75x65x3 Stopper 1




)
\:’

|

—
W

"

—
&

!

it

\

N

SN

5]
N

W
[}

"y

I
|
,l
[—)

12

76

No. Part No. Description Qty.| Remark
26 A20B4-10312 75x65x6 Sear ring 1
27 A30B4-10313 Spool 1
28 GB/T1235 20X2.4 O-ring 1
29 A30A4-10314 Spring 1
30 A30B4-10315 Spool 1
31 A30B4-10316 Catch 1
32 A30B4-10317 Stopper 1
33 A20B4-10500-01 Explosion-proof valve 1
34 GB/T5786 M12x1.25x35 Bolt 1
35 GB/T93 12 Washer,lock 1
36 GB/T5786 M16x55 Bolt 1
37 GB/T93 16 Washer,lock 1




7- LIFTING SYSTEM

14- Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

—
(=)

20/@ 29
217 15 &
~ B

2

26/.

27/B

Q.;Cw(%l
e

e

e
w
w
i

—
(=]

o
S

5

g\"’.\ix}/u;%

(5]
-~

77

No.| Part No. Description Qty., Remark
A A20B4-10400L/R | Rear lift cylinder ass'y 2
1 GB/T5786 M16x1.5x45 Bolt 2
2 GB/T93 16 Washer, lock 2
3 S30A3-80001 Spacer 2
4 A20B4-10401 Spacer 2
5 GB/T1235 26x2.4 O-ring 1
6 A20B4-10402 35x47x7/10 Dust ring 2
7 A20B4-10403 5x45x2 Ring, back up 2
8 A20B4-10404 35x45x6 Ring 2
9 A20B4-10405 Cap, lift cylinder 2
10 GB/T80 M6x8 Screw 4
11 A30B4-10406 Plug 4
12 A20B4-10406 3530 Guide bushing 2
13 A20B4-10407 Bushing 2
14 GB/T1235 44.7x2.4 O-ring 4
15 GB/T119 D10x26 Pin 2
16 A20B4-10408 Piston rod (Left) 1
17 A20B4-10409 Cylinder (Left) 1
18 A20B4-10410 Piston rod (Right) 1
19 A20B4-10411 Cylinder (Right) 1
20 A20B4-10412 Spacer 2
21 A20B4-10413 40x45x15 Backup ring 2
22 A20B4-10414 Piston 1
23 GB/T80 M5x6 Screw 2
24 A20B4-10415 18 Stopper 1




§S—=

i

L1o

%Coé
e

—
=]

W

et

—

L

(]

iy

N
[
w

Ni

X

L)
~

= S
<3

78

No. Part No. Description Qty. Remark
25 A20B4-10415 Spacer 2
26 A30B4-10418 Spring 2
27 A20B4-10416 Bumper stud 2
28 GB/T5786 M12x1.25x35 Bolt 2
29 GB/T93 12 Washer, lock 2
30 S30F3-80002 Clamp 2
31 S30F3-80004 Rubber block 2
32 M20F3-80001 Rubber pad 2
33 GB/T5786 M12x1.25x70 Bolt 2
34 GB/T93 12 Washer, lock 2
35 S30F3-80005 Bolster 2
36 S30F3-80003 Casing 2
37 GB/T6171 M12x1.25 Nut 2




7- LIFTING SYSTEM

9/@
e

—
—

1

v

13

e

25

WA

[
—

[ 5]
X

/‘;

79

15- Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

No.| PartNo. Description Qty.| Remark
A A20D4-10600L/R | Rear lift cylinder ass'y 2
1 GB/T5786 M16x1.5x45 Bolt 2
2 GB/T93 16 Washer,lock 2
3 S30A3-80001 Spacer 2
4 A30B4-10402 40x52x7/10 Dust ring 2
5 A30B4-10404 40x50x6 Ring 2
6 A20B4-10602 Cap, lift cylinder 2
7 GB/T80 M8x8 Screw 2
8 A30B4-10603 6x3 Nylon pad 2
9 A30B4-10407 4030 Guide bushing 2
10 GB/T1235 60x3.1 O-ring 2
11 A20B4-10603 Bushing 2
12 A20D4-10601 Piston rod (Left) 1
13 A20D4-10602 Cylinder (Left) 1
14 A20D4-10603 Piston rod (Right) 1
15 A20D4-10604 Cylinder (Right) 1
16 A20B4-10608 Spacer 2
17 A30B4-10610 24x2 Stopper 1
18 A20B4-10609 50x14.7x2.5 Backup ring 2
19 A20B4-10610 Piston 1
20 A20B4-10611 40x50x3 Ring, backup 2
21 A20B4-10612 50x40x6 Ring 2
22 A30B4-10615 1 Spacer 2
23 A30B4-10616 26x2 Stopper 2
24 A30B4-10617 2 Spacer 2
25 GB/T119 D10x26 Pin 2




No. Part No. Description Qty.] Remark

26 GB/T5786 M12x1.25x35 Bolt 2
27 GB/T93 Washer, lock 2

28 S30F3-80002 Clamp 2

29 S30F3-80004 Rubber block 2

30 GB/T5786 M12x1.25x70 Bolt 2

31 GB/T93 12 Washer, lock 2

/@ 2 32| S30F3-80005 Bolster 2
0/® 33 S30F3-80003 Casing 2
/8 34 GB/T6171 M12x1.25 Nut 2
' “\ 35 $30J3-80100 Sheave 2
@ io\ﬁx3 @ 36 GB/T894.1 40 Snap ring 2

ﬁ\ 3233 5 28 37 LH1623XN Chain ass'y 2

o
w

—

c\@

N
P

\
hid
ol S
C(H—'%?—D
W

RYY
AR

[}
w N
NN
NDUJN""

80




7- LIFTING SYSTEM 16- Tilt Cylinder

No.| Part No. Description Qty.| Remark
1 A30F4-10200 Tilt cylinder ass'y 9!
\‘: 2 GB/T1152 M10xI Nipple grease 2
E 3 GB304.5-81 GE30ES Bushing 2
I
E 4 GB/T893.1 47 Ring,snap 2
I
E 5 A30F4-10201 Ear ring 2
i 6 GB/T5786 M14x1.5x55 Bolt 2
i 7 GB/T6171 M14x1.5 Nut 2
i 8 GB/T93 14 Washer, lock 2
E 9 A30F4-10202 32x48x8x10 Seal,dust 2
I
i 10 A30F4-10203 Cap, lift cylinder 2
|
E 11 A30F4-10204 32x48x3 Ring,snap 2
I
i 12 | GB/T893.1 52 Ring,snap 2
,‘: 13 A30F4-10205 65.2x70x 1.5 Ring, snap 2
14 A30F4-10206 Ring,snap 2
15 GB/T1235 70x3.1 O-ring 2
16 A30F4-10207 36x32x25 Bushing 2
E 17 A30F4-10208 Tube, cylinder 2
18 A30F4-10209 piston body 2
19 A30F4-10210 70x60x6 Ring 4
81 20 A30F4-10211 70x15.7x2.5 Wearing 2




82

No.| Part No. Description Qty.| Remark
21 A30F4-10212 Piston 2
22 A30F4-10213 70x60x1.5 Ring,snap 4
23 GB/T1235 24x2.4 O-ring 2
24 GB/T91 5x50 Pin 2
25 GB/T6181 M24x2 Nut 2
26 A30F4-10214 Guide bushing 2
27 M30F3-00200 Pin 2
28 GB/T5786 M10x1.25x20 Bolt 2
29 GB/T93 10 Washer, lock 2




8- SIGNAGE 01- Decal

No. Part No. Description Qty. Remark
1 "Customer Signage" Decal 2
2 GCI0001 Decal, safety 2 homeland
GCIYO053 Decal, safety 2 go abroad
3 GCI10022 CE Decal 2 go abroad
4 GCI0014 Decal,sling 2 homeland
GCIY066 Decal,sling 2 20 abroad
5 Body Plate Decal (Left) 1 homeland
1 1 b ﬂm’ Body Plate Decal (Left) 1 go abroad
6 GCI0122 Warning logo 1 homeland
GCIY 124 Warning logo 1 go abroad
yoi d ll. 7 GCI0005 Decal,caution 1 homeland
— GCIY057 Decal,caution 1 | goabroad
< 3
\1 E 8 GCI0013 Decal, tire safety 1 homeland
e = GCIY065 Decal, tire safety 1 go abroad
9 GCI0016 Decal, prohibited mast space 1 homeland
GCIY068 Decal, prohibited mast space 1 2o abroad
10 GCI0017 Decal, notice injured hand 1 homeland
GCIY069 Decal,notice injured hand 1 go abroad
11 GCI0718 Battery Counter-balanced Nameplate 1 homeland
GCIY719 Battery Counterbalanced Nameplate 1 go abroad
13 18 19 12 GCI0726 2t Decal,lubrication chart 1 homeland
83 GCI0728 2.5t Decal,lubrication chart 1 homeland




- Q
(S
- -#;il =
| 0 B
". < Z
' =1 & |
13 18 19

1

84

10

No. Part No. Description Qty. Remark
- GCIY727 2t Decal lubrication chart 1 homeland
- GCIY729 2.5t Decal lubrication chart 1 go abroad
13 GCl0412 Handbrake Decal 1 homeland
- GCIY411 Handbrake Decal 1 go abroad
14 GCIY279 Emergency Stop Decal 1
15 GCI0003 Lubrication chart decal 1 homeland
- GCIYO055 Lubrication chart decal 1 2o abroad
16 GCIY408 Counterweight lifting logo 2
17 Body Plate Decal (Right) 1 homeland
- Body Plate Decal (Right) 1 go abroad
18 GCI0407 Decal Parking brake adjustment 1 homeland
- GCIY275 DecalParking brake adjustment 1 go abroad
19 GCI0409 No People Allowed sign 1 homeland
- GCIY410 No People Allowed sign 1 go abroad
20 GCIY273 Read instructions warning 1
21 GCIY272 Fasten seat belts warning logo 1
22 GCI0006 Decal, model plate 2
23 "Customer Tag" Decal 2
24 GCIY939 “TE20” Decal 2 2t

GCIY940 “TE25” Decal 2 2.5t




TITAN

—FORKLIFTS—

N b Years
i 6000 Hours Bal |
\v .JL' .1\§. Ay ‘ B

QUALITY
RELIABILITY
STRENGTH

All Titan Forklifts ® products meet ASME B56-1 and CSA B35 standards

TITAN FORKLIFTS LTD.

7620 Seventh Line W. Chatham, ON. Tel: 1.519.351.9501 Toll Free: 1.844.938.4826




